DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-112-001 5/24



Kits &
Assemblies

Bearing Housing
& Tumbler Group

c
2
()]
(0]
)]
=
(=%
(=%
=]
1)
-
[J]
)
s

Electrical

Kits, Assemblies, & Common Parts

Description
Kit — Add Water Option T80

T-50

T-80
9732-358-003

Kit — Add Water Option T50

9732-358-002

Kit — T80 Bottom Exhaust

9732-348-001

9732-348-001

LP to Natural Conversion Kit for White Rodgers

9732-142-004

9732-142-004

9539-492-001

Kit, Optional Replacement for Round Switch

9732-351-001

9732-351-001

Temperature Probe

9501-004-004

9501-004-004

Controls

9799-027-001

9799-027-001

Overtemp Thermostat

9576-207-006

9576-207-006

Lint Screen Assembly

9822-026-001

9822-031-002

Door Switch (Round)

9539-492-001

9539-492-001

Door Switch (Square)

9539-501-001

9539-501-001

Tension Arm Complete Assembly

9861-024-004

Ignition Control Assembly

9857-182-001

9857-182-001

Electrode Assembly

9875-002-003

9875-002-003

Hi-Limit Thermostat

9576-203-002

9576-203-002

Relay

5192-285-004

5192-285-004

Transformer

8711-007-002

8711-007-002

Airflow Switch

9539-461-009

9539-461-009

Door Handle

9244-082-001

9244-082-001

Spider/Trunnion

9568-017-001

9873-008-001

Motor Belt

9040-076-004

9040-076-003

Tumbler Belt

9040-073-012

Gap Tool

8545-065-001

8545-065-001

DNOO50OND-11EO
DNOOSOND-11EO
DNOOSOND-10EO

Section 5:
Dryer Parts

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

m
(']
v

v e
@5
| w = o
g B
Q e+
()
o




Kits &
Assemblies

Cabinet

Rear

RMC
Parts

Water Suppression

Electrical

Group

View

\

Dryer Cabinet Group

Key Description

Loading Door Complete SS/Brushed SS/Blk

9960-305-001

9960-305-001

Switch-Door Closed (Round)

9539-492-001

9539-492-001

Switch-Door Closed (Square)

9539-501-001

9539-501-001

Wiringharness-door Switch

9627-918-001

9627-918-001

Wire-Assy-Blu

8220-063-009

8220-063-009

1
1 Loading Door Complete Wht/Brushed SS/Blk 9960-305-003 9960-305-003 1
2 Door Assy, Loading (Ring only) Brushed SS 9960-284-002 9960-284-002 1
2 Door Assy, Loading (Ring only) Blk (after D1.22290.005) 9960-320-004 9960-320-004 1
3 | Plate Assy, Hinge (SS) 9982-368-001 9982-368-001 1
3 | Plate Assy, Hinge (Wht) 9982-368-003 9982-368-003 1
* Cover-Hinge Back, Black 9074-340-002 9074-340-002 1
* | Screw-10Bx3/8, Black 9545-008-010 9545-008-010 2
* Screw Hinge to Door 9545-012-015 9545-012-015 4
* | Nut, Hinge to Door 8640-413-002 8640-413-002 4
4 | Glass, Door 9212-002-004 9212-002-004 1
5 Gasket, Door Glass (Black) 9206-413-002 9206-413-002 1
* Support Door Glass 9548-117-000 9548-117-000 2
6 | Gasket, Door Outer Rim (Black) 9206-420-005 9206-420-005 1
7 Handle, Loading Door 9244-082-001 9244-082-001 1
* | Screw, Handle 9545-018-017 9545-018-017 2
8 | Stud Door Catch 9531-033-002 9531-033-002 1
9 | Nut-Hex, #10-32 8640-413-001 8640-413-001 1
10 | Nut, Acorn 8640-413-003 8640-413-003 1
* | Catch, Loading Door 9086-015-002 9086-015-002 2
* | Rivet 8638-190-009 8638-190-009 4
11 | Strap, Hinge (Black) 9966-014-002 9966-014-002 1
* Plate Assy-Backup, Hinge 9982-356-001 2
& Plate Assy-Backup, Hinge 9982-369-001 1
* Reinforcement-Front panel 9817-003-001 1
12 | Screw-Phillips, 10-32x1/2 Chrome 9545-012-003 9545-012-003 8
* Screw-Phillips-Counter sink, 10-32x1/2 Chrome 9545-012-028 9545-012-028 4
13 | Screw-Special, Hinge to Door 9545-052-001 9545-052-001 1
* | Nut-Allen, 1/4-20 8640-439-001 8640-439-001 1
14 | Washer-Fiber/Plastic 8641-436-003 8641-436-003 1
15 | Front Panel Assy (Wht) Round 9989-624-008 9989-625-008 1
15 | Front Panel Assy (Wht) Square 9444-004-003 9444-006-003
15 | Front Panel Assy (SS) Round 9989-624-007 9989-625-007 1
15 | Front Panel Assy (SS) Square 9444-004-001 9444-006-001
16 | Screw-Phillips, 10Bx1 3/4 9545-008-014 9545-008-014 4
17 | Washer-Finish 8641-585-001 8641-585-001 4
* | Nut-Spring 8640-399-001 8640-399-001 4
& Insulation-Front Panel, Top Half 9277-057-001 9277-058-001 1
* Insulation-Front Panel, Bottom Half 9277-057-001 9277-058-002 1
18 | Label-Warning 8502-758-001 8502-758-001 1
19 | Plug-Front Panel (Round) 9456-050-001 9456-050-001 1
19 | Plug-Front Panel (Square) 9456-055-001 9456-055-001 1
1
1
1
1
1

Cover-doorswitch

9074-351-001

Part # 8533-112-001 10/2025

19

8,9 10

12

16,17

Key Description
Nut-hexkeps, #10-32unf,2b

14

8640-413-002

Bushing-insulated,1/2"

9053-067-003

Bracket-panelattachment

9039-981-001

Clamp-conduit/wiring

8654-126-004

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

Cabinet Touch Up Paint (White)

9472-001-013

9472-001-013

L NI RS I I N

Part # 8533-112-001 10/2025

m
(']
v

v e
@5
| w = o
g B
Q e+
()
o




Kits &
Assemblies

Bearing Housing
& Tumbler Group

Water Suppression

Electrical

Dryer Cabinet Group Continued

FRCETER
P TILN

Fz2@ BE T30

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

Bushing-insulated, 1"

9053-067-004

9053-067-004

Wireasy-grn/yel,56"

8220-137-004

8220-137-004

Screw-hxwsrhdsl,10-32ttx1/2grn

9545-008-027

9545-008-027

Lockwasher-exttooth,#10

8641-582-006

8641-582-006

1 Nameplate - Dexter Dryer Black 9412-253-001 9412-254-001 1
2 | Door Assy-Upper, OPL (SS) 9960-326-009 9960-327-009 1
2 | Door Assy-Upper, OPL (Wht) 9960-326-010 9960-327-010 1
3 | Bracket-Hinge 9029-224-001 9029-224-001 2
* | Screw-hxwshd,10-33/4 9545-012-006 9545-012-006 4
* | Nut-hexkeps,#10-32unf,2b 8640-413-002 8640-413-002 4
* Rivet 3/16, Hinge to Door 9491-009-001 9491-009-001 AR
4 | Trim-Upper Service Door, Black 9578-094-002 9578-096-002 1
5 | Screw-Phillips, 10Bx3/8, Black 9545-008-010 9545-008-010 4
6 | Screw-Phillips, 10Bx1 3/4 9545-008-014 9545-008-014 2
7 | Washer-Finish 8641-585-001 8641-585-001 2
* | Nut-Spring 8640-399-001 8640-399-001 2
8 Support-Upper Service Door 9548-288-002 9548-288-002 1
* | Clamp-tube 9079-121-002 9079-121-002 2
* | Nut-hexkeps,#6-32 8640-411-003 8640-411-003 2
Contrlassy-display,2.0,0pl,dry 9857-230-002 9857-230-002 2
Button-control,2.0,0pl 9035-063-001 9035-063-001 1

* | Window-display,lcd(w/gasket) 9635-021-002 9635-021-002 1
* | Nut, #6-32 8640-411-003 8640-411-003 4
* | Clamp-Cable, 1/2" 9079-121-002 9079-121-002 2
* | Nut, #6-32 8640-411-003 8640-411-003 1
10 | Insulation 9277-041-016 9277-041-016 1
11 | Harness-Control 9627-922-001 9627-922-001 1
* | Harness-Temp Probe 9627-917-001 9627-917-001 1
12 | Pcbassy-maincontrol 9799-027-001 9799-027-001 1
* | Bracket-mtg,control 9029-301-001 9029-301-001 4
* | Screw-hxwshrhdundct,#10bx1/2 9545-008-024 9545-008-026 4
* | Wireasy,2.0,T-1200/t-30fss 8220-158-028 1
Wireasy,2.0,T-1450/T-80fss 8220-158-029 1

& Wiringharness-power,relay 9627-919-001 9627-919-001 1
* Cableassy-usb,snapin 9806-024-001 9806-024-001 1
13 | Bracket-mtg,control 9029-301-001 9029-301-001 1
4

2

1

1

1

1

Terminal-grounding

8652-130-037

8652-130-037

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

ejeq syed
pajeaH d139|3




(/)]
9
23
LE
¥ 2
(/)]
<

Bearing Housing
& Tumbler Group

Water Suppression
Parts

Electrical
Box

Dryer Cabinet Group Continued

Key Description

1 Door-Lower Service, OPL, SS 9960-322-003 9960-323-003 1
1 Door-Lower Service, OPL, Wht 9960-322-004 9960-323-004 1
2 Handle-Door, Lower Service, Black 9244-087-002 9244-088-002 1
3 | Screw-Phillips, 10Bx3/8, Black 9545-008-010 9545-008-010 5
4 Handle-Door, Lower Service OPL 9244-084-002 9244-084-002 1
5 | Trim-Lower Kick, Black 9578-095-002 9578-097-002 1
6 | Screw-Phillips, 10Bx3/8, Black 9545-008-010 9545-008-010 4
7 | Screen Assy, Lint 9822-026-001 9822-031-002 1
8 | Switch-Door Closure Circle 9539-492-001 9539-492-001 1
& Switch-Door Closure Square 9539-501-001 9539-501-001

* Kit, Optional Replacement for Round Switch 9539-492- 9732-351-001 9732-351-001 1

001

9 | Hinge-Door, Lower 9243-082-001 9243-082-001 1
10 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 5
11 | Bracket-Door Switch 9029-226-001 9029-226-001 1
* | Rivet, 1/8 Low Profile 9491-009-004 9491-009-004 2
12 | Bracket-Chain 9029-223-001 9029-223-001 2
* | Rivet, 1/8 Low Profile 9491-009-004 9491-009-004 8
13 | Hook, “S” Type 9248-022-002 9248-022-002 4
14 | Chain-Lower Service Door 9099-012-006 9099-012-006 2
S Leg-leveling 8544-006-001 8544-006-001 4
* Leveling Leg Wrench 8545-061-002 8545-061-002 1

2

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

ejeq spMed

i
0
Lol
(=
=
6
=
0
LY
-
0
o

9



Kits &
Assemblies

Bearing Housing

o
2
(7]
0
(]
-
(=%
[-%
=
)
-
[J]
)
S

Electrical

10

Key Description

Dryer Cabinet Group Continued

Box

Insulation, Upper service Door 9277-041-016 9277-041-016 1

2 Insulation, RH Burner 9277-041-023 9277-041-023 1

3 Insulation Tumbler Area, above Baffle 9277-041-023 9277-041-021 2

& Insulation Tumbler Area, above Baffle 9277-051-004 3

4 Insulation Tumbler Area, below baffle 9277-051-003 2

& Insulation Tumbler Area, below baffle 9277-051-003 2

* Insulation Tumbler Area, below baffle 9277-051-004 3

5 Insulation Lint Compartment 9277-041-024 9277-041-025 2

g' * Screen Assy, Lint 9822-026-001 9822-031-002 1
o 6 | Switch-Door Closure 9539-492-001 9539-492-001 AR
g 7 Hinge-Door, Lower 9243-082-001 9243-082-001 1
a 8 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 AR
g 9 Lint Hood-Back 9240-041-001 9240-044-001 1
; 10 | Nut Wizlock, 8-32 8640-412-004 8640-412-004 6
11 | Lint hood, LH 9240-043-001 9240-046-001 1

12 | Lint hood, RH 9240-043-002 9240-046-002 1

13 | Lint hood, Top 9240-042-001 9240-045-001 1

14 | Screw, 5/16- 10ABx3/8 9545-008-024 9545-008-024 14

15 | Impeller, w/set screws 9278-037-003 9278-037-003 1

16 | Harness -Temp Probe 9627-917-001 9627-917-001 1

* | Wire Nut, #71B 8640-276-005 8640-276-005 2

- 17 | Temp Probe 10K, White 9501-004-004 9501-004-004 1
':l'a' 18 | Screw-Phillips, 8Bx1/4 9545-045-005 9545-045-005 1
o 19 | Standoff-wiresaddlew/arrowhead 9527-007-001 9527-007-001 AR
* | Bushing-wire,7/8 9053-067-002 9053-067-002 2

Temp Probe

16

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

ejeq sped

A
0
Lol
(o g
=
6
=
0
LY
(=g
0
o

11



Kits &
Assemblies

Bearing Housing
& Tumbler Group

c
=)
(1))
7]
g
awn
3
=

v A
.
[/]
=)
S

Electrical
Box

12

Dryer Modular Cabinet Group 50Ib.

(After Serial D1.23145.014)

Key Description T-50 QTY
1 | Cabinet Base Assembly 9945-165-001 1

* | Lower Back Panel Assembly 9989-726-002 1

2 | Lower Cabinet RH Side Panel 9444-104-003 1

3 | Lower Cabinet LH Side Panel 9444-104-004 1

4 | Lower Cabinet Front Channel 9081-222-001 1

* | Upper Back Panel Assembly 9989-727-002 1

5 | RH Middle Side Panel Assembly 9989-728-003 1

6 | LH Middle Side Panel Assembly 9989-728-004 1

7 | Cabinet Top Assembly 9961-164-001 1

8 | RH Baffle 9049-130-001 1

9 | LH Baffle 9049-130-002 1

* | Baffle Stiffener Angle 9003-386-001 2
10 | RH Upper Side Panel 9444-108-003 1
11 | LH Upper Side Panel 9444-108-004 1
12 | Upper Cross Brace 9046-105-001 1

* | 10abx3/8 Screw 9545-008-024 21
* | Large Head Pop Rivet 8638-190-028 4

* | 3/16 Blind Rivet 9491-009-001 122
* | Wht 3/16 Blind Rivet 9491-009-005 54

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

m
(']
v

v e
(7Y
| w = o
g B
Q e+
()
[=%

13



Kits &
Assemblies

Bearing Housing
& Tumbler Group

c
2
()]
7]
o
e
8
o
3
7]
S
7]
whd
s

Electrical

14

Dryer Modular Cabinet Group
(After Serial D1.23090.024)

Key Description T80 QTY
1 | Cabinet Base Assembly 9945-162-001 1
* | Lower Back Panel Assembly 9989-716-002 1
2 | Lower Cabinet RH Side Panel 9444-091-003 1
3 | Lower Cabinet LH Side Panel 9444-091-004 1
4 | Lower Cabinet Front Channel 9081-217-001 1
* | Upper Back Panel Assembly 9989-717-002 1
5 | RH Middle Side Panel Assembly 9989-718-003 1
6 | LH Middle Side Panel Assembly 9989-718-004 1
7 | Cabinet Top Assembly 9961-163-002 1
8 | RH Baffle 9049-129-001 1
9 | LH Baffle 9049-129-002 1
* | Baffle Stiffener Angle 9003-384-001 2
10 | RH Upper Side Panel 9444-095-003 1
11 | LH Upper Side Panel 9444-095-004 1
12 | Upper Cross Brace 9046-104-001 1
* | Heavy Hex Nut 7/16-14 8640-416-001 6
* | Spring Lockwasher 7/16 8641-582-013 6
* 10abx3/8 Screw 9545-008-024 28
* | Large Head Pop Rivet 8638-190-028 4
* | 3/16 Blind Rivet 9491-009-001 111
* | Wht 3/16 Blind Rivet 9491-009-005 54
* | Hex kep Nut 1/4-20unc, 2b 8640-414-006 10
* | LH Rear Side Angle 9003-326-002 1
* | RH Rear Side Angle 9003-327-002 1

Part # 8533-112-001 10/2025

12

11

=
—
=
==

MDA

R
e

Part # 8533-112-001 10/2025

15



Dryer Rear View 50 Lb Reversing Dryer Rear View 50 Lb Reversing

0
&5
.42 qE) Description
x @ 1 Cover impeller-motor Mounting, Reversing 9074-378-002 1
= 2 Motor, Blower-Marathon 9376-331-001 1
"q')' a Run Capicator 5191-108-003 1 - E
__g g & Start Capicator 5191-109-003 1 gr rzr
8 G * Screw HXCAP, 3/8-16x3/4 (Motor mounting to Plate) 9545-029-008 4 ‘é ;
ks Lock-Washer, 3/8” (Motor mounting to Plate) 8641-582-003 4 Q 8
L 3 * Gasket, Motor Plate 9206-428-002 1 v é.'
8 Q2 & Impeller w/set screw 9278-037-003 1
x> 3 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
oQ 4 Motor-Drive, Inverter 9376-319-001 1 11
£ g * Bushing-Motor mounting 9053-074-002 2
% G 5 Rod-Motor Mounting 9497-222-008 1
= E’ 6 Collar-s/Set Screws 9076-052-002 1
_E'g 7 | Pulley-Motor Drive 9453-169-012 1 12,13, 14
§ E * | Screw-Set, 5/16-18x1/2" 9545-028-013 2
@ o 8 | Hook “S” type 9248-022-002 3
9 Chain-Motor Tension, 17" or 32 Links 9099-012-003 1
10 | Spring, Motor Tension 9534-319-002 1 18
* | Tolerance Ring 9487-234-005 1
11 | Pulley, Driven 9908-047-002 1
12 | Washer-Flat, 1/2 8641-581-026 1
E 13 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
§ 14 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
é % 15 | Belt Drive 9040-076-004 1
a g 16 | Thermostat-Overtemp, Reset 9576-207-006 1 16
o * | Screw, 10AB x 3/8 9545-008-024 2
'E:' 17 | Wiring harness-motor extension 9627-864-010 2
; * Standoff-wiresaddlew/arrowhead 9527-007-001 5
- * Strap-tie,adjustable 9544-040-002 2
“E’ uE) & Strap-beaded tie 9544-041-002 1
3 E 18 | Clamp-conduit/wiring 8654-126-004 3 1

Electrical
Box

17

16 Part # 8533-112-001 10/2025 Part # 8533-112-001 10/2025



Description

Plate-Motor Mounting, Reversing

Dryer Rear View 80 Lb Reversing

9982-373-002

Screw-Hex cap,3/8-16x1"

9545-029-005

Nut-Wizlock, 3/8-16

8640-415-004

Motor-Drive, Inverter

9376-307-003

Bushing-Motor mounting

9053-074-002

Rod-Motor Mounting

9497-222-008

Collar-s/Set Screws

9076-052-002

Pulley-Motor Drive

9453-169-012

Screw-Set, 5/16-18x1/2"

9545-028-013

Chain-Motor Tension

9099-012-008

Spring, Motor Tension

9534-319-002

Motor, Blower

9376-322-001

Run Capacitor

5191-108-002

Start Capacitor

5191-109-002

Screw HXCAP, 3/8-16x3/4 (Motor mounting to Plate)

9545-029-008

Lock-Washer, 3/8"” (Motor mounting to Plate)

8641-582-003

Motor Blower Cover

9074-352-002

Gasket, Motor Plate

9206-428-002

Nut-3/8-16, Plate to cabinet

8640-415-004

Impeller w/set screw

9278-037-003

Tolerance Ring

9487-234-001

Pulley, Driven

9908-043-002

Washer-Flat, 1/2

8641-581-026

Washer-Lock, Ext. tooth, 1/2

8641-582-016

Bolt-3/4, 1/2-13x1/14

9545-017-009

Support Arm, Intermediate pulley

9991-053-002

Bolt- 3/8-16x1 1/4

9545-029-010

Nut, Wizlock, 3/8x16

8640-415-004

Cap Screw, 3/8-16x1 1/2

9545-029-012

Snap Ring

9487-200-003

(7]

2
&3
QE
¥ 2

7] 1

< 2
-y —
5 O (M

NQ *
o
5
6
53
0.9 7
s> "
oo g
c =3
- O 9
%)L
O‘z 10
:2 *
o
£E B
s> P
o
0 of *
11
*
12
*
*
c
.% 13
] 14
o
oY (I
at
=) 16
()-8
a *
hd
[\°] *
; E 3
*
o
o E e
Cn
532 (e
o
Q0 r

Washer-Flat, 3/8x1

8641-581-035

Idler Arm Assembly

9861-024-004

Snap Ring

9487-200-006

Washer-Flat, 3/8x1

8641-581-039

Pulley, Idler w/Bearings

9908-042-006

Electrical
Box
g

Snap ring, Inside-Bearing

9487-238-005

ol B Bl e Bl e KSR B el B DS Bl Bl SN B B B ST B OSI IOS I o B Ao I S B ) B NG Bt B S N e I S I o NI e B O o I OR[N NG

24

22

17

18, 19, 20

21

11

12

Dryer Rear View 80 Lb Reversing

13

: "!
JER —

M s R

18 | Bearing, Ball 9036-159-007
& Spacer, Bearing 9538-173-002
19 | Washer-Flat 8641-581-039
20 | Nut, 5/8-11 8640-425-002
* | Hook “S” type 9248-022-002
& Chain, Spring tension 9099-012-009
* Spring, tension 9534-151-000
21 | Belt Drive 9040-076-003
22 | Belt, Driven 9040-073-012
23 | Thermostat-Overtemp, Reset 9576-207-006
24 | Wiring harness-motor extension 9627-864-010
18 Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

14, 15, 16

ejeq spMed

A
0
Lol
(=
=
6
=
0
LY
-
0
o

19



Kits &
Assemblies

Cabinet

Rear

Water Suppression

Burner

Electrical

20

View

Bearing Housing
& Tumbler Group

Group

Parts

Housing

Box

Dryer Rear View-Guard & Exhaust

Description

Cover Cabinet

9074-348-001

9074-349-001

* | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 AR
2 | Cover-Control Box 9074-353-001 9074-353-001 1
3 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 AR
4 | Guard, RH 9208-140-001 9208-101-001 1
* | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 AR
5 | Guard Base 9208-138-001 9208-102-001 1
* | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 AR
6 | Guard-Lower 9208-099-001 9208-103-001 1
7 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 AR
8 | Guard-upper 9208-139-001 9208-105-001 1
* | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 AR
* Guard-top,reversing 9208-106-001 1
9 | Elbow-90 degree, 8" 9142-039-001 9142-039-001 1
10 | Pipe-Duct, 8” 9109-121-001 9109-121-002 1
11 | Tee-Duct, Recirculation, 8"-6" 9810-018-001 9810-019-001 1
12 | Damper 9125-002-001 9125-008-001 1
* | Pin-Damper, Hinge 9451-146-002 9451-146-002 1
* | Nut-Spring 8520-141-000 8520-141-000 2
13 | Bracket-Recirculation Duct, Small 9029-228-001 9029-228-001 1
* | Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 9545-008-024 2
14 | Pipe-Duct, 6” 9109-122-002 9109-122-003 1
15 | Bracket-Duct, Recirculation Large 9029-247-001 9029-247-001 1
* Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 9545-008-024 2
16 | Elbow-90 degree, 6” 9142-039-002 9142-039-002 1
! Booklet-Owners 8514-291-001 8514-291-001 1
17 | Wiringlabel-diagram/inform 9507-018-001 9507-019-001 1
Wiringlabel-schematic 9508-018-001 9508-019-001 1

18 | Label-Warning & Notice 8502-763-001 8502-763-001 1
& Label-warning,dryer,frn/spn 8502-764-001 8502-764-001 1
19 | Label-Instructions 8502-645-001 8502-645-001 1
& Label-Instructions(French) 8502-645-002 8502-645-002 1
20 | Decal-Lighting & Clearance 8527-151-001 8527-151-001 1
Decal-Lighting & Clearance (French) 8527-151-002 8527-151-002 1

21 | Label-High Voltage 8502-614-004 8502-614-001 1
1

8” Slide Open Clean Out Duct (Optional)

9973-034-001

9973-034-001

Part # 8533-112-001 10/2025

i e T——
[

Part # 8533-112-001 10/2025

ejeq sued
pajesH d11109|3

21



Kits &
Assemblies

o
s
@
S
o
b =
o
c
=
©
Q
]

Water Suppression

Electrical

22

& Tumbler Group

Parts

Box

Dryer Rear View-Bearing Housing 50Lb

Description
Bearing Housing Assy (Includes bearings & Spacer)

9803-201-001

1 Housing, Bearing

9241-189-002

* Bearing, Ball, Front

9036-159-001

& Spacer, Bearing

9538-183-001

Bearing, Ball, Rear

9036-159-003

Screw-Wizlock, 1/2-13x3/4

9545-017-017

8640-417-002

Screw, 1/2-13x1 1/2

9545-017-018

Nut, 1/2-13

8640-417-002

NININID|IP,RR]=] -

2
3
4 | Nut, 1/2-13
5
6
*

Shim-tumbler

9552-013-003

Dryer Tumbler Group 50Lb

[ 1

10 12

B e — =8
2 3 1 4 5 6 7 8 9
Key Description T-50 QTY
* | Tumbler Assy Complete W/Spider (GALV) 9848-154-003 1
1 Tumbler Assy (Galvanized) 9848-148-003 1
* New Tumbler, Taller Baffles (Anti-Roping) W/Spider 9848-158-003 1
S New Tumbler, Taller Baffles (Anit-Roping) 9848-157-003 1
* | Tumbler Assy Complete W/Spider (SS & GALV front) 9848-154-004 1
1 | Tumbler Assy (Stainless Galvanized front) 9848-148-004 1
2 | Rod, Tumbler 9497-226-002 3
3 Washer, Special 8641-590-002 3
4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-017-001 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-188-001 1
8 | Tolerance Ring 9487-234-005 1
9 Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

ejeq spMed

i
0
Lol
(=
=
6
=
0
LY
-
0
o

23



Kits &
Assemblies

o
e
@
S
o
=
o
c
=
©
Q
]

& Tumbler Group

Dryer Rear View-Bearing Housing 80Lb

N

Dryer Tumbler Group 80Lb

OOnOnC,

nnnnnnnn

nnnnn

[

(0]

Key Description T-80 QTY
* | Tumbler Assy Complete W/Spider (GALV) 9848-151-005 1
1 | Tumbler Assy (Galvanized) 9848-150-005 1
1 | Tumbler Assy Complete W/Spider (SS & Galv front) 9848-151-006 1
1 | Tumbler Assy (Stainless Galvanized front) 9848-150-006 1
2 | Rod, Tumbler 9497-226-001 4
3 Washer, Special 8641-590-001 4
4 | Shim 9552-013-000 AR
5 | Spider Assy w/Front Bearing 9873-008-001 1
6 | Nut, Wiz Lock 8640-417-005 4
7 Tolerance Ring 9487-234-001 1
8 Pulley, Driven 9908-043-002 1
9 | Washer -Flat 8641-581-026 1
10 | LockWasher - IntTooth, 1/2" 8641-582-016 1
11 | Screw, 1/2-13x1 1/4 9545-017-009 1
12 | Bearing, Front 9036-159-002 1

c

=

a

] 5 4

i

a (/)]

3 3

(7, -8

™

[)]

whud

[

S

Key Description T-80 QTY
Bearing Housing Complete Assy (Includes bearings & Spacer) 9803-189-001 1
Housing, Bearing 9241-183-003 1

* Bearing, Ball, Front 9036-159-002 1
2 | Bearing, Ball, Rear 9036-159-001 1

—_ 3 | Washer, Flat 1/2 8641-581-026 4

©

‘:) 9 4 | Lock Washer Spring, 1/2 8641-582-004 4

g Cll| 5 | screw, 1/2-13x1 9545-017-004 4

w 6 | Lock Washer Spring, 7/16 8641-582-013 4
7 | Nut, 7/16-14 8640-416-001 2
8 | Screw, 7/16-14x1 1/2 9545-059-003 2
9 Nut, 7/16-14 8641-416-001 2

24 Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

m
(']
v

v e
@5
| w = o
g B
Q e+
()
o

25



Kits &
Assemblies

Description

Strip-sensing, moisture

RMC Parts

9558-034-001

9558-034-001

Rivet-blind,3/16steel

9491-009-001

9491-009-001

Controlsassy-rotatingpcb,RMC

9857-248-001

9857-248-001

Screw-hxwshrundrcuthd, 10abx3/8

9545-008-024

9545-008-024

Wiringharness-rmc,sensor,

9627-941-002

9627-941-003

Conduit-rmcwires,

6068-053-001

6068-054-001

*|Hh|Ww

Screw-hxwshrundrcuthd, 10abx3/8

9545-008-024

9545-008-024

Grommet-3/16id

9209-037-002

9209-037-002

Screw-hxwsrhdsl,10-32ttx1/2grn

9545-008-027

9545-008-027

x| |w,

Lockwasher-exttooth,#10

8641-582-006

8641-582-006

Bracketassy-cabinet,RMC

9985-204-001

9985-204-001

* | N

Screw-hxwshdsl,10bx1/4

9545-008-001

9545-008-001

Controlsassy-stationarypchb,RMC

9857-247-001

9857-247-001

Bearing Housing
% | o

Nut-hexkeps, #10-32unf,2b

8640-413-002

8640-413-002

& Tumbler Group

Wiringharn-rmc,can/pwr,

9627-940-001

9627-940-002

Cover-service,RMC

9074-385-001

9074-385-001

Screw-hxwshdsl,10bx1/4

9545-008-001

9545-008-001

Water Suppression
Parts

Electrical

Part # 8533-112-001 10/2025

m
(']
v

v e
(7Y
| w = o
g B
Q e+
()
[=%

NlrRr|Rr]|N]l~|AIN]IR~lRrINRRrN]Rr]O ]~

Part # 8533-112-001



m -
5 Water Suppression Parts
Q2
2 E
& g Description
:’t’ FSS Kit 9732-358-002 9732-358-003 1
Nozzleassy-firesuppression 9872-004-001 9872-004-001 1 m
whed —
‘l:’ g- Screw-hxwshrundrcuthd, 10abx3/8 9545-008-024 9545-008-024 3 g g
- (= g
ﬁ 4 Tube-nozzle,inlet 9574-261-001 9574-261-001 1 ar g
o ) Bushing-support 9053-083-001 9053-083-001 1 o C:E
]
Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 9545-008-024 1 &
§ 5 Fitting-adapt,3/8nptto1/2hose 8615-115-001 8615-115-001 1 S_
S Valve-water,24v,epdm(nsf) 9379-183-013 9379-183-013 1
Wireasy-jumper,org/brn,101-6 8220-161-001 8220-161-001 1
gﬂ g- Wireasy-jumper,wht/org,60"-6" 8220-090-019 8220-090-019 1
g o Screw-hxwshrhdundct, #10bx1/2 9545-008-026 9545-008-026 2
:E E Hose-water,3" 9242-453-031 9242-453-031 2
()]
o0 Fitting-y,1/2 8615-119-001 8615-119-001 1
c
= g Hose-water," 9242-453-033 9242-453-033 1
©
3 ; Clamp-hose,worm, 1in 8654-117-015 8654-117-015 6
Clamp-cable 8654-061-001 8654-061-001 2
Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 9545-008-024 2
Guard-water valve 9208-145-001 9208-145-001 1
Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 9545-008-024 2
Thermostat-fss 9576-212-001 9576-212-001 1
- Screw-hxwshdsltd,8bx1/2 9545-045-002 9545-045-002 2
-% Wireasy-jumper,org,77" 8220-162-001 8220-162-001 1
§ Pcbassy-relay 9799-028-001 9799-028-001 1
)
% = Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 9545-008-024 2
(?; E Wireasy-jumper,v2.0,relaypcb 8220-159-006 8220-159-006 1
o
% Wiringharness-cntrl/relay,v2.0 9627-921-001 9627-921-001 1
= Switch-momentary,n.o. 9539-500-001 9539-500-001 1
Wireasy-org,49" 8220-108-015 8220-108-015 1
a g’ Wiringharness-relaypowerboard 9628-006-001 9628-006-001 1
g a Wireasy-jumper,wht/org,5" 8220-161-002 8220-161-002 1
0 g Wireasy-org,11" 8220-108-014 8220-108-014 1
Bracket-mtg,ohpsensor 9029-315-001 9029-315-001 1
= Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 9545-008-024 3
E % Sensor-temp(thermistor),10k,wht 9501-004-004 9501-004-004 1
"g 8 Screw-rdhdcr,8bx1/4 9545-045-005 9545-045-005 1
w Nut-wireconn,#71b,blk 8640-276-005 8640-276-005 2
Label-warning,shock 8502-778-001 8502-778-001
Label-warning,shock(french) 8502-778-002 8502-778-002
22 | Label-waterrequirement 8502-779-001 8502-779-001
13
-
o 19 20
28 Part # 8533-112-001 10/2025 Part # 8533-112-001 10/2025 29



Kits &
Assemblies

Bearing Housing
& Tumbler Group

c
2
(]
()]
o
1
[
o
3
(7]
)
7]
whed
s

Electrical

30

(%]
-
-
[}
o

Box

Dryer Burner Housing Group 50Lb

Key Description Part Number Qty
Housing Assembly, Burner 9803-211-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 | Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-977-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extension 9049-118-001 1
9 Duct Adaptor, 6"x1.25"” long 9109-120-003 1
11 | Side-Extention Baffle, Burner Housing 9551-069-001 2
12 | Bracket-Support, Burner 9029-213-001 1
13 | Burner, Main 9048-021-001 3
14 | Screw, 10T-32x1/2 9545-008-008 3
15 | Electrode-Ignition 9875-002-003 1
16 | Cover-Burner, Inlet 9074-344-001 1
17 | Bracket-Support, Gas Valve 9029-227-001 1
18 | Control Assy,Gas Valve, White Rodgers 36J] 9857-192-001 1
19 | Screw, #8-32x3/8 9545-010-014 4
21 | Manifold Assy 9381-010-003 1
* | Orfice-Natural, #30 9425-069-002 3
* | Orfice-LP, #48 9425-069-003 3
& Kit, LP Conversion, White Rodgers 9732-102-017 1
23 | Thermostat-HI-Limit 9576-203-002 1
24 | Spacer-1/4x5/8 long 9538-166-009 2
25 | Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 25
28 | Sensor-temp(thermistor),10k,wht 9501-004-004 1
29 | Bracket-mtg,ohp sensor 9029-315-001 1
& Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 3
* | Screw-rdhdcr,8bx1/4 9545-045-005 1
i Nut-wireconn,#71b,blk 8640-276-005 2

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

m
(']
v

v e
@5
| w = o
g B
Q e+
()
o

31



Kits &
Assemblies

Bearing Housing
& Tumbler Group

Water Suppression

Electrical

32

Parts

Box

Dryer Burner Housing Group 80Lb

Key Description Part Number Qty
Housing Assembly, Burner 9803-212-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-977-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extension 9049-118-001 1
9 Duct Adaptor, 6”x1.25" long 9109-120-002 1
11 | Side-Extention Baffle, Burner Housing 9551-069-001 2
12 | Bracket-Support, Burner 9029-213-001 1
13 | Burner, Main 9048-021-001 4
14 | Screw, 10T-32x1/2 9545-008-008 4
15 | Electrode-Ignition 9875-002-003 1
16 | Cover-Burner, Inlet 9074-344-001 1
17 | Bracket-Support, Gas Valve 9029-234-001 1
18 | Control Assy,Gas Valve, White Rodgers 36] 9857-193-001 1
19 | Bracket-support, Gas Valve Left hand 9029-235-001 4
21 | Manifold Assy 9381-014-001 1
22 | Orfice-Natural, #29 9425-069-021 3
* | Orfice-LP, #46 9425-069-022 3
& Kit, LP Conversion, White Rodgers 9732-102-023 1
23 | Thermostat-HI-Limit 9576-203-002 1
24 | Spacer-1/4x5/8 long 9538-166-009 2
25 | Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 25
28 | Sensor-temp(thermistor),10k,wht 9501-004-004 1
29 | Bracket-mtg,ohp sensor 9029-315-001 1
& Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 3
* | Screw-rdhdcr,8bx1/4 9545-045-005 1
& Nut-wireconn,#71b,blk 8640-276-005 2
Bracket-mtg,burner hsg,painted 9029-219-002 1

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

m
(']
v

v e
@5
| w = o
g B
Q e+
()
o

33



Kits &
Assemblies

Cabinet
Group

Rear
View

Bearing Housing
& Tumbler Group

RMC
Parts

Water Suppression
Parts

Burner
Housing

Electrical
Box

34

Electrical Box / Ignition Control

Key Description

Control assembly opl

9857-239-001

9857-238-001

7

Electrical Box / Ignition Co
2

ntrol

10

Key  Description T-50 T80 QTY
* | Nut-hexkeps, #10-32unf,2b 8640-413-002 8640-413-002 2
19 | Resistor-dynamic braking,2000hm 9483-004-002 9483-004-002 1

Screw-hxwshrundrcuthd, 10abx3/8 9545-008-024 9545-008-024 2
* | Screw-pnhdcr, #6-32x5/16 9545-044-006 9545-044-006 2
* | Nut-hexkeps, #6-32 8640-411-003 8640-411-003 2
* | Wireasy-vio,8" 8220-118-003 8220-118-003 2
* | Wireasy-blk/brn,11" 8220-065-043 8220-065-043 1
* | Wireasy-blk/org,13" 8220-065-044 8220-065-044 1
* | Wireasy-org/grn,24" 8220-064-067 8220-064-067 1
* | Wireasy-org,#14,24" 8220-095-040 8220-095-040 1
* | Wireasy-org,27" 8220-095-054 8220-095-054 1

Cableassy-data,rs485,71" 9806-023-001 9806-023-001 1

Electrical Box / Ignition Control-10 120VAC Model

Elecperiph,keypad,delta,E drive

9150-044-001

9150-044-001

1 | Wrapper-control box, 9636-203-001 9636-203-001 1
2 | Terminal blockasy-power,4pole 9897-035-001 9897-035-001 1
& Strip-marker,terminal 9558-029-006 9558-029-006 1
* Screw-hxwshrhdundct, #10bx1/2 9545-008-026 9545-008-026 2
3 Transformer-control,w/circuit 8711-007-002 8711-007-002 1
4 Relay-motor,30amp,24vac 5192-299-002 5192-299-002 1
* Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 9545-008-024 4
5 | Relay 5192-285-004 5192-285-004 1
* | Screw-hxwshdsl,6bx3/8 9545-031-003 9545-031-003 2
6 Standoff-wiresaddlew/arrowhead 9527-007-001 9527-007-001 9
7 Controls assy-ignition 9857-182-001 9857-182-001 1
* Screw-hxwshrhdsl,8bx3/4 9545-045-007 9545-045-007 2
8 | Terminal block assembly-power 9897-039-001 9897-039-001 1
Screw-hxwshdsl,6bx3/8 9545-031-003 9545-031-003 1
9 | Terminal block assembly-power 9897-026-002 9897-026-002 1
Screw-panhdcr, #8abx1/2 9545-045-012 9545-045-012 2
10 | Terminal blockasy-injector,7pos 9897-032-002 9897-032-002 1
* Screw-pnhdcr,6abx3/4 9545-031-010 9545-031-010 2
11 | Elecperiph-power supply,12v 9150-054-001 9150-054-001 1
* Screw-pnhdcr,6abx3/4 9545-031-010 9545-031-010 2
12 | Elecperiph-power supply,24vdc 9150-057-001 9150-057-001 1
* Screw-pnhdcrsems, #4-40x3/16 9545-020-009 9545-020-009 2
* | Wireasy-jumper,blk/brn,8 1/2" 8220-113-003 8220-113-003 1
* | Wireasy-jumper,blk/brn,15" 8220-113-006 8220-113-006 1
* | Wireassy-jumper;blk/org,81/2" 8220-113-004 8220-113-004 1
* Wireassy-jumper,blk/org,8 1/2" 8220-113-007 8220-113-007 1
* | Wireasy-jumper,blk/brn,9-17 8220-147-003 8220-147-003 1
* Wireasy-jumper,blk/org,9-17 8220-147-004 8220-147-004 1
* | Wireasy-blk/brn,15" 8220-146-011 8220-146-011 1
* | Wireasy-blk/org,15" 8220-146-012 8220-146-012 1
* | Wireasy-wht/org,14" 8220-063-046 8220-063-046 1
* | Wireasy-wht/org,14" 8220-062-054 8220-062-054 1
* | Wireasy-blk,17" 8220-078-027 8220-078-027 2
13 | Wiring harness-ignition control 9627-867-012 9627-867-012 1
14 | Wireasy-grn/yel,7" 8220-137-002 8220-137-002 1
* Screw-hxwsrhdsl,10-32ttx1/2grn 9545-008-027 9545-008-027 2
* | Wireasy-grn,#17,18 8220-092-006 8220-092-006
* Lock washer-exttooth, #10 8641-582-006 8641-582-006 2
15 | Wireasy-high voltage,#7,29 1/4" 9631-403-009 9631-403-009 1
16 | Bracket-control box, 9029-294-001 9029-254-001 2
* Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 9545-008-024 6
17 | Wire Bushing 9053-067-002 9053-067-002 7
18 | Drive-delta E,gas,opl-0,240v *Check drive on machine 9375-032-016 9375-032-017 1
18 | Drive-MS300,0pl-o (11/2024) *Check drive on machine 9375-034-044 9375-034-045 1
1
2

Screw-hxwshdmach,10-32x1

9545-012-020

9545-012-020

Key Description T80 QTY
* | CONTROLASY-OPL, T-80REV,-10 9857-238-003 1
18 | DRIVE-DELTA E,80#GAS,0PL-0,120V *Check drive on machine 9375-031-006 1
18 | DRIVE-MS300,0PL-O (11/2024) *Check drive on machine 9375-033-016 1
* | WIRINGLABEL-DIAGRAM/INFORM 9507-046-001 1
* | WIRINGLABEL-SCHEMATIC 9508-046-001 1
2 STRIP-MARKER, TERMINAL 9558-029-005 1

WIRINGHARNESS-MOTOREXTENSION 9627-864-003 1

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

ejeq spMed

i
0
Lol
(=
=
6
=
0
LY
-
0
o

35



Kits &
Assemblies

Bearing Housing
& Tumbler Group

c
2
()]
7]
]
S
o
o
5
7]
e
7]
whed
s

Notes

Electrical

Key Description T-50 T-80 QTY
* | Air Flow switch Assy 9801-098-002 9801-098-002 1
1 | Bracket-Airflow switch 9029-200-002 9029-200-002 1
2 Shield-Switch 9550-169-003 9550-169-003 1
3 Switch-Micro 9539-461-009 9539-461-009 1
4 Nut-Twin, 4-40 8640-401-001 8640-401-001 1
5 | Screw-.625, 4-40 9545-020-001 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 9008-007-001 1
7 | Pin-Cotter, .09375x.75 9451-169-002 9451-169-002 1
8 Screw, 10Bx1/4 9545-008-001 9545-008-001 5
* | Wireasy-org/grn,14" 8220-063-043 8220-063-043 1
* Wireasy-org/grn,60" 8220-063-045 8220-063-045 1

36 Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

ejeq spMed

i
0
Lol
(=
=
6
=
0
LY
-
0
o

37



Electric Heated

Parts Data
JILVINIMUD ddluu—8 U™ 8UY0 =
N18/13A =
..u»w,H_._; o
TIA/NEO )
HOLIMS ¥00a YOSNIS "d3L 80d T2
550/ 1AM S |
-I— ) DR g >a ) N i
2o
a < T3A/980 m_n_m__d_\Zm_ ayvog
HOLIMS ¥00a A3 ey R ONILY10Y
d318NNL
240 \AAAANY
R e ————
18 »a
e M_ || auvos
. ] L JASVNOILVLS
h - 300410313
T Towes (‘s 310N 335) Sao/INyy | e [l
C =T O <—-04 Y0/ IHW n18/9480 I L >
— 3= 1 oI5 O |l=—+04 OdO/1HM AV B
S sosnas O °© @so/mn] @os671 111102 NNY NgD
INVLS aND 0 [<—031 JOLWOIONI OILSONOVIQ AV13d dOLOW () — T
C 8zA 940/ LHM °|oo|ts.. T
olLA $ 7o O u_woﬁmﬂumqe éJIJIo.o_LWoumd.Yo 509 oo F— a3y
A ofL Ng5/550 TETVARR) HOLIMS  LVISOWY3HL HOLIMS  LVISOWYIHL AVI3Y  8-6r
%Homﬂ - ¥OION dN3L ¥3A0  ¥3dWva  LIN-IH Svo  L-6r
v FINON o0 2 ¥Imog Ay 9-6r
NOILINOI S—6ér
0 @O—. YOSN3IS LVaAH ¥3AQ| OIA/IHM v—6"
REN 940 TIA/OA £—6r ——
—6r—
4 gR3 28 o8 ¢ Nwo/590 | = Nu9,/550 T _ A
3% o3 e o 4
N 223 22 | YoisIS3 oNpivyg [ Om Nwo/eso N L |
%% Ag |LYM—00L WHO-00C S LE Sy | | 3719vN3
A2 -
Z =8 Nyg N8 d4A
8 202 SF T nig nia 2 83/<513S
2R3 = o +A HA9@ (@|IF
Q EN AN Ska I mEd Elar
2 e wm o3 AR o ~AYE/mm e Sgv—s9
SERE x5 |2 w@w NN 18 Md
222 33 Ne— |3 N® 0\_w S N18/IHM
2 1% DD
N 28 22 il — L= 1We XL y3yv3yg 1NoyIo 16—
3ng 38 . © TIAAAAATD | T IVNYILINE HLIM o  z-er—
- §cs 3f /N _ S e YINZOISNVAL o® e
0 g22 23 8 2y ¢1¢-550/5m18 2 S o wawor o |9 % e
218 .2 1 R L8 00 ¥NZ'0 38 QINOHS ONIGY3Y  'SINIOd oI _
o2y @ S SINdNI WYV 11t wgE7E Na/8 e A= 1S3L IV Q3NSYAN 38 NvO INZMNND (Sl wlmﬂ
6 B23 2 EN ® T ano INV1S WILIWAVONOIN 00 ¥ HLIM 'S v g—er
SHEE 2o v >om.u_mmw_m<» 13A/NND, "LINONIO ONIVAH ¥O04 SINIWIMINDIY
520238 TIA/NeD ONV NOLLY¥3dO 40 NOILJI¥OS3a
0 Mw_m mm NOHLVHVIN .mo.._ VANV S¥3NMO OL ¥3434 '+
38 g3 o90/%18 033dS OL dN SI ¥OLON ¥3IMOE auvo8g
5 S8° 53 - 9490/>18 NIHM SISOTD ‘O'N—HOLMS TVONANINID '€
280 23 ° e s580/518 > ¢ “II0A0 IHL 40 ON3 AV1dSId o)
[ ] Sz mm 90/38 T 1 1 z1 O¥0/ M8 3HL 1V 310A0 NMOQ 1000 JILYWOLNY <
50 39 Ly NV S| 343HL "Q3HSNd SI NOLLNG LyvIS 3
T 22 4 - szﬂﬁ 3HL ONV ‘0310373S SI FI0A0 ¥ ‘03S0T0 e
mm 2 .3 T g ® NYg/>1 17 YV SHOOQ IHL NIHM SLUVIS ¥3ANA ‘T %)
FRg 35 o ° [ N¥8/>18 ‘q3S0710 34V S¥00Q
22F% 59 a3 A CNa/vE oL F_ w__ 7® NY8/>8 N3HM G3SOT0 “O'N—SIHOLIMS ¥00Q *
R 2 :
2n” 7§ SLOVINOOD Hdl—ZH09 SaIoN N
A AVI3Y HOLOW AO¥Z—80C

CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS 2 . 9857-230-002
m CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING. E _lo_m_u_,>< BOARD |_
ATTENTION. AU MOMENT DEL’ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES °
a DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET & _ 9474-001-001
r S _ — m
FLAME & w(s
o) SO ik BRN =t [over e sovon] s i
4
(%] BLK=7 YEL CAS VALVE 208—=240V o name s Gk
el 9857-192-001 9501-004-004 V e F——— R - — — — —— 4
[ 1] k] I¥] =
D SPARK T L[ YEL] [YEL ° BACK PANEL  O©0HZ—1PH 3t GRAPHICS BOARD |
ELECTRODE 2% aE ga =
9875-002—003 glz &>
o S 7 Y E o] 58
_| 9857-182—-001 % l_ M m
n _ Z W T be/anl =] z| @ 3 w w e GROUND_SCREW 9897-032-002 _ M#
" | oo F[3 Zl Q| K& 38711-007-002 ORYRM NPUTS | YR L
| =D GBI ENEEE 1 ® 3 DK BLU
| =EAa - srN | o 5|%=|az|o|o COM N | 3 DK_BLU
- zo >[1 4 o o )
_ 0=, YEL S| IO & _ #4_WHT/VIO
AN G
_ > £ | _
O] B w - - 4
_ 7 [ HBLK 2| |2av g | i
_ ™ _ | Lese [cooooo] 93:35]T o
m POWER RELAY EXP PROX SENSORS  SWITCHES ANALOG S
C | L] Bk—7 @ & o | _ | B
<L | S _ _ Ag | 33
L o _ _ SCLE | @@
v ||||| . E | | 9474-003-001 13| if
0 BLK/BRN[[— 3 zm S | CONTROL BOARD m o1 8 | 2R
< HI—LIMIT 0w 8 Mw o _ 9806023001 eE
N o - W n
THERMOSTAT R B RJ12 L2 L1 ©
(BURNER HSG) ai W] et o |33 o || 48 CAN SENSORS &
9576-203-002 wi/u - &g 0 O £32 g B
DKBU 8 3 % DCM B1 = : Z|
1 —1 L — C]VF ORVE [lvio | S & || ol
ooooo |[|[[dbdddd
V¢ v- = N L L N = v- v _ld] | MIe B2 _ 2 Iz
%150-054-001 9150-057-001 I e -, ~9799=027-00 R
0 8| AR DAMPER 12V_POWER SUPPLY| | |z24v power supeu| | |<|& |M = e 8
5 SWITCH B . 192-285 3 — e |
2 5| 99599-461-009 b %E o1z _»ﬂﬁ_u.ln gLr oo”.“l_ s | SRR G 3 mam m Aruemﬁvrnw“m_“wo.eﬂv
] TEL/ALL W _ oo & wmm £23 =| 9501004004
/ 2 .
z 06/0N ﬂ vio ORG/GRN T ° _ awig 53 _maw
G WHT/ORG 8220-063-046 m
~N WHT,
H OVERTEMP v U g W W W
o THERMOSTAT DRIVE R O i #3 DK BLU
007 BLOWER 38
9576-207-006 LOWES i ) —
6 ¥ =
ﬁ o amao] 9376-331-001 9376-319-001 o DOOR_SWITCH
0 #3 9627-918-001 S E (BEHIND FRONT PANEL LOWER SERVICE
#4 9627-917-001 W| z AT DOOR HINGE) DOOR SWITCH
LN 12 ST — . & 3 DK BLUS—o1#3 DK BLU| (BEHIND LOWER PANEL)
I #7 8220-147-004 % N2 9539-492-001
#8 8220-113-007 9539—492—001
- 9507-018—-001B WIRING DIAGRAM DNOOSON_—-11_0_B-____ —__X

39

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

38



Electric Heated

Parts Data

T-80 60Hz 208-240VAC Schematic

agram

T-80 60Hz 208-240VAC Wiring D

8220—063-045

—_— —9-0 | l— NOSOONQ OILVINIHOS q4d100—610—80S6 &
N18/13A A.N
13A/1IHM
A3A/NYO m

YOSN3S "d3L 80d T2
HOLIMS 800d ¥ITIOMINOD | &
4IMOT z
o S0/ IHM < |2
ER ER \l/ 0 (e
%) 7ol
940/ LHM 13A/980 ayvosg
_._o:\,pmm_ ._w_m_w_wm AVTIN TAOVIY m__\m_m_««._z%_ ONILV1OY
\AAAAN
n1g Ma oo n1g a 940 avar
ER M
| auvos
. - G | JASVNOIIVLS
RS ('s 310N 339) 590 E;/.ﬁ\_mjﬁ __ 1L
rﬂ%|_mo o A|ku wmm HB\. 18/590 ><_.__m_w_ T >
— _|v_n_m —O O [=— -
HOSN3S Ogo/inf Ossorvi .10 Ny N5
IV aNe 0 |<—a37 ¥OLYOIGNI DILSONOVIO AV13d JOLOW (@ b
SE7Y 990/ 1AM @507 s
OLA .q_w._m_ h.mp a o ° O u_LNo.zmﬂquo 5/0°9 5/0 a3
onr N5755 BV 8 HOLIMS ~LVISOWNM3HL HOLMS  IVISOWMIHL | \3y  s-6r
%Im_ﬁ MOLON "dA3L ¥3A0  ¥3dAva  LINIT—IH Sv5  i-er
ERlplefely] 940 d3Imog dIv 9-6r
NOILINOI S—6r
—5u5 YOSN3S LvaH ¥3A0] OIn/Im S er
TIA/OA £—6r—

o9>» 0O o] Z—-60

mmm mm o | 07080 Ng9/980 TR o 1i—er

53 £2 YOLSISTY ONIvyg [ OnTee Ng5/o80 L RETS il

5 & Z B¢ |LLYM-00} WHO-00T TG S8v—sy _f\_ 319VN3

7z 28 NEE] NIg [€EV
Loz m W T3A/LHM JOSN3S XOdd 18 18 w|olo|w = | =[x|=
Bag SF ETS g g mmm_mm. e/
mz X

mmm wm XA W N e a _ H(ER mwmm

835 o X svo o N E A 70T == CEv—sy

o3 2 m = w |5

M3 B2 Tt e | 2 To NN g »a

392 84 Ne [T Neq e 2 Sls N8/ 1AM

582 5o <4 J° apz B

el oQ ._..l_ r % dIMvILg LINDYHIO 1—6r—

3be 28 o oo | T TYNYILNT HLIM © -6

gCE 5z VN0 _ S e JINHOISNVL @ L -6

g55 g8 g 2 S I AR AR S ) % Y6l

222 23 o 940/>8 2 ~ o “YIHOIH ¥O =2 S—af

AmB = B 3o 00 vn/Z'0 38 QINOHS ONIQV3Y  'SINIOd =

S22 ww SINANI Nl Nt eEsE Na/¥e |2 NE = ISIL 1V QIANSYIA 38 NVO ININANO © 2 o—6f

g3a 33 TANa © pe ane INVIS YILTWAVONOIN OO V HLIM 'S P

= 2 3, v >ou.u_mo_um» T3A/ND "LINDYID ONILYAH ¥04 SINIWININDIY

223 8% VISV TIA/NED ONV NOILV¥3dO 40 NOLLdINOS3a

m =z ” 35 ZOI._.<W_<—>_ ¥04 VNNV SH3INMO OL ¥3434 v HIH

=3 m w 3 940/X18 ‘033dS OL dN SI JOLOW ¥3IMO18 ayvog

m m @ o w = o¥0/>1g9 N3HM S3S010 ‘O°'N—HOLIMS TVON4ININID °¢

h3h a2 N 590/>18 > C1 FI0A0 3HL 40 ON3 AV1dSId o)

3z, 23 — | Z® 590/518 3HL ¥ T10A0 NMOG 1000 ILYNOLNY c

50 59 2] NV S| 3¥3HL °'03HSNd S| NOLLNG VIS . =]

EET I J¥Imog NJ8/518 u FHL ONV ‘Q3L0F13S SI FIOAD V ‘a3SOT0 m

322 ,3 N&8/1 R 3V SHO0O 3HL NIHM SL¥VIS ¥3ANA T %)

el 53 o Nd8/518 ‘g3SOT0 3uV S00Q

Z mm m o Fw__ 11 NYg/>18 N3HM Q3S010 “O'N-SIHOLIMS ¥00Q 'L

G 2 ;

= L3

z AV13d ¥OLOW v

CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS m - QOWNMIBN
CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING. M "l_u_m_u_:b,< BOARD l"
ATTENTION. AU MOMENT DEL’ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES ©
DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET r_nOn 9474-001-001 _
FLAME DANGEREUX. S’ASSURER QUE L’APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L'ENTRETIEN TERMINE. m
SENSOR BRN 1 < | 2|8
LK S8 xS VALY (o v seveo] g g
— oAS VALVE _ (Loc, HOUSING) Z|19
Blk—7 ol ﬂ_ 9857-193-001 208=240V sgramesoy | L . 45 m
SPARK T i et BACK PANEL ~ SOHZ—1PH ¢ GRAPHICS BOARD | |=
o -_— o
ELECTRODE &g L g
9875—-002-003 s12 W =
i S A gE

[—— — — — r 11r11i1 99— —7T 771 — - N Mm ETHERNET

_ mmmﬂﬂ“_mNIOO_ [ _] DNn ﬂ i w w m 9897-032 OON_ W W _H_

| &5 Erree F o gl *|8711-007-002 GAARMTNPUST| L

== N WHWWW%% ! L2 _LQ_B #3 DK BLU

| Mw srHe] 9 S|¥=|9(°/9|., CoM m_ow_%_ _ 3 DK BLU

_ o= 4 ve | ©| &|HHHHHHS Hiso _ #4 WHT/VIO

=y ©

_ z> D.EFB = gk _ I

_ % [ HBK 2| 24V Se _ o 7

_ = s _ | [£54] [E8E) [soeooey i

o - POWER RELAY EXP PROX SENSORS ~SWITCHES ANALOG >
BLK—7 & —r® i _ _

_ ) Q o— e _ 3l

_ z 1_WHT/ORG _ _ Lfole _ 212

L ® WHT/ORG 8 g

owmmﬂr, = 8220-062-054 \_ = E _ _ 9474-003-001 8 . w _ 8|8
BLK/BRN 3 9| | T |«3 m | _ CONTROL BOARD g 5 | bl
= | 5220-146-011 - g 84 o 9806-023-001 g =
HI—LIMIT BLK/ORG| — h OO Sal| _
8220—146-012 N - u IN I ac
THERMOSTAT &2 | & iy #1_ORG/BLU AJ5192-299-002 m RJ12 L2 L1 s« ? INPUT RELAYS
Il ono CAN SENSORS o
(BURNER HSO) |3 o o #1WIY| orso-omoor o _|3F o || & [rgge] oMo
N Slwi/su 5 & | [, S Z |5 299 2 H
9576-203-002 g = DKBU S e | DCM 51 2=l |
. — -y D]V ORVE [lvio | Q & || VFD_ DRIVE Fm
ORG/GRN, fole] o.w E_M _w_ _w_ m} _m_ _w_ O Oda
= m_\l Ve V- = N L LN = v- v o vn._ M6 B2 _
I [18e 9150-054-001 9150-057-001 2 | memsoorpploorn || | T
AIR DAMPER °|g 12V POWER SUPPLY | | |24v power suppLy|| | ||Z = _ o
_ =G| ® RB ALARM
9539-451-009 | i 11 12 73 U] o | bF femnmlg g
- - £ 1] & = &
L YEL/BLU M _ OooRe ;_I_ W mm : mmw 9501-004—004
o WHT/YEL o 3%
06/GN_——— VIO 11 |= ORG/GRN 8220-064-067 = m_onuvww-oT B o MW _mGuWa
m o_m g5 &|2(g | WHT /ORG 8220-063-046 8 - - =
HEREEEEER M WHT/YEL
OVERTEMP _l||||||||-.|||||||ﬂ|qm.l._.w|||ﬁ?ﬂw!ﬂl_ H e
THERMOSTAT N #3 DK BLU
— — BLOWER ale
9576-207-006 VOTOR MOTOR s TUMBLER
p W [ A E #3 DK BLU 0/0 #3 DK BLU
1 9627-919-001 255 207 7] BEHIND FRONT PANEL
42 9627-922-001 9376-322-001 9376-307-003 2 o AT DOOR HINGE)
#3 9627-918-001 S z LOWER SERVICE
#4 9627-917-001 W| z DOOR SWITCH
#5 8220-147-003 = e (BEHIND LOWER PANEL)
15 Saso_147-s04 = na 9539-492-001 9539-492-001
#8 8220-113-007
9507—019—0018 WIRING DIAGRAM DNOOBON_—11_0_B—_____ —_ X

41

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

40



Electric Heated

Parts Data

43

Part # 8533-112-001 10/2025

A =V U Ul NUoOONd JILVNIHOS dd100—9+0—80G6 e
N18/713A S
13A/LHM
TIN/NED o
. =z
YOSN3S ‘dW3L 89d =12
HoLImS H00d oA | ¥3TI0¥LNOD g| &
43IMOT 940/ IHM S e
X
NERE oo MER ) =
C 940/ LHM @ T3A/9¥0 A v auvosg
et HOLIMS ¥00a i 3719VN3 ONILV10Y
— - d379NNL NIV
CAANANN
a n1g Xa oo N8 Ma 0¥0 ~
ng »a
|| ayvog
. Ea L JAMVNOILVLS
= 3008103713
e F VS (‘'g 3LON 33S) 590/IAM Z>m< | —s
L ————1T—o0 O~ 04 590/ 1AM,® @ 18/550 1 LT >
h —— 'S 0 |<—+04 5d0/IHM AV13Y T
¥OSN3S 109 NNY NYO
c IRV aNo O |[=—(037 JOLVIIANI JILSONOVIA AVI3Y YOLOW )
8ZA 990/ IHM il
S OLA gzuwm mmp - on° © OIR S Ng9/9580 9/0 e omoph 9590 *[5/0 a3y
orr 57590 NS R HOLIMS ~ LVISOWM3HL HOLMS  IVISOWM3HL | ,\r3y  s-en
A v HJOLONW dNJL ¥3A0  ¥3IdNVd LINA—IH SvO /—60
ITINAOW d3IM018 <1\ 9-6r
NOILINOI . S-6r
HOSN3S LV3H ¥3A0] " OIA/IHM p—6p
13 MEEERETVAT C-6r—
> Z—60
v Mm,m mm MM Ng9,/5590 = NY9,/580 REIVATT) ; 1—6r
0 325 22 | yoisisIy ONpivag [ om]%e N@o/o%0 A [
$H° RAg |LlYM—00L WHO-00C 19 S8y —5Y [ 319VYN3
o 3, "% o T a4A
9 50 USER SRFYVATTY
a s 5 geoEs sas
1 MSM ar SN REXS ZlJo|C=[Ho=
IMZz Ds +A < |©|9 X
w74 | |8 T _ AER Elare
z 585 o3 Nm | IR n1a/IAm <[ g8y =59
h SR m m -] T/ |2 2 NN n1g_xd
MMM 83 Ne— |3 N © mm n8/1HM
o 228 22 14 R | Ave XL 43yv3yg LINOYID o
O 338 5% N : 2| [T TVNYIINT HLIM 2 z-6r—
Z2g z JINHOASNVYHL £=6r
523 mm 8 ¢1¢ 5507518 2 (AR AR LS swor vo |3 D e
58 3] — o} . . 2 I -
z m z Nm 11 N QO 00 VN0 38 QINOHS 9NIAVIY SINIOd = _
0 o2 ww SLNdNI NavTv Nag/>g a8 |9 ao+ < = 1S3L 1V Q3WNSVAN 38 NYO INIHHNO ©a 9-6r
m,w.w 20 3IAINA aNo NS YILINAVONOIN 00 V HLIM 'S m\mﬁ
8 7S 24 v AONINOIYA J3A/NYS "LNONIO ONILVH ¥04 SINIW3MINDIY
ER -y REVATR) ANV NOILYN3dO 40 NOILdI¥OS3a
| 52N 35 NOHLYSVA ¥04 WNNVA SHINMO OL ¥3i3y ¥
T 332 g 8 940/x18 '033dS OL dn S| ¥OLOW ¥3mold asvog
W M 7} o m o40/318 N3IHM S3S0T0 ‘O'N—HOLIMS TVONLI¥INID ¢
ek 23 - o sgo/sna,~ N 37040 3HL 40 QN3 AV1dsSId @
S& o 2 m 20/%8 T ¢1 1z 940,/>18 JHL 1V 31040 NMOA 1000 OILYWOLNY m
50 3 2] Ly NV S| 3¥3HL "Q3HSNd SI NOLLNG L¥V1S —
LT Nd8/>18 3FHL ONV ‘Q3LOFIS SI FT0AD V ‘GISOTD =
3z 3 Ny8/>1 3V SYOOQ IHL NIHM SLAVIS ¥3ANA T )
£z L7
3% 35 ° e Ng8/>18 /7 ‘035070 39V S¥00Q
mma 3o NE/g T | L :L [ Ny8/X18 N3HM 035070 “O°'N-S3IHOLMS ¥00Q ‘L
- 23
2.7 P8 SLOVINOD Hd | ~ZH09 S3ON =
A AV13d HOLOW AOcl
CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS M . 9857-230-002
CAN CAUSE IMPROPER AND DANGERQUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING. M ﬁ@,wﬂf>< BOARD Ji
ATTENTION. AU MOMENT DEL’ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES ©
DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET m i 9474-001-001 o
m FLAME DANGEREUX. S’ASSURER QUE L’APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L'ENTRETIEN TERMINE. W i W
™~ |
SENSOR BRN ’ W i g
a BLK YEL I OVER HEAT SENSOR = i i Iy
BLK—7 GAS VALVE \4 M O/\ (LOCATED IN BURNER HOUSING) 077 4
| el 9857-193-001 9501-004—004 - F—— — . |
m N R = L
o) SPARK T [ =t BACK PANEL ~ OOHZ—1PH 250 | GRAPHICS BOARD |
ELECTRODE = = g3 7 I =
| | - —_ —_
a 9875-002-003 =] b mw | 9474-002-001 |
- i A T I I 4 I O e 9857-238-003_ [ || 85
D [ o 1 g 2 9806-h24-001 " ETHERNET i
i 9857—182-001 L 2| L5l L GROUND SCREW | g% | D i
z o >
i W Yz e 21 9 s 2L %{5711-007-002 mmmfwm,mu,mgmmmi L _
g =5 o SldLl¥Elgle 1 G B6 odac #3 DK BLU
i Mw g BRN | © O%WDWOOG COM GND fgmmﬁoq i #3 DK BLY
N R O I oo
n i ©= 4 veL | ©| =SSN HRS gmfo< OZ S i #1_DRKBLU #4 WHT/VIO
o i NW Mat/oo > Jcn,a olG) i #1_WHT/BLU
S f ° BLK = gy 85351 ||| [ [ rewee [ =t ]
1 wll = - 50 esbosy
| L = ol f f [o0 o0 o oSk E
BLK—7 @ \ﬂ 12 i i POWER PROX SENSORS  SWITCHES i S
i @ rr GRN/YEL] N 222 ’ MW
,
f #1 WHT/ORG & f I e | =
A v L WHT/ORG 3 f f m,-a £ | olo
8220-062-054 = E i i 9474-003-001 8T | 3|8
< ol
<L /e[ = N =i | CONTROL BOARD  {+1§ | 22
8220-148-011 - R g 8 9806—023-001 allof =
v HI—LIMIT ——sk/ore 5 T g b OO 329 || = 1 7
THERMOSTAT ) Ww % ORG mmhc MM 5192-299-002 m RJ12 L2 L1 m s e i 11T INPUT  pELAYS VFD ENABLE CAN SENSORS
0 (BURNER HSG) g ™| wr/80 3 #1 Wy [7] 9150-044-001 ] Vo 135 2 S m 9990 555
9576-203-002 |8 g L2 || ° s
: r DKBU - DCM B1 o< VFD DRVE 883 <
2 g 9 —1 he VF DRIVE VIO RE || e
soat] dooo ||[bddd L] O 2|
1 V¢ V- = N L LN = v= v+ 4 m MI6 B2 i MW =
i 9150-054-001 9150-057-001 YIS —L_ 9375-031-006 D.on\nz T T T T T T T e 9799-027-001 N
b3 AIR DAMPER i 12V POWER SUPPLY| | [24v POWER SUPPLY Mwm = RB i s Y
z 2 SWITCH | 41 WHT/EL | H || orn/veL| § g o 8 TEMP. SENSOR
m, @UM@\%WQ \OO@ 0G/GN T1 12 13 RC KL Il ﬂ B% S w (LOCATED BELOW CYLINDER)
3 [ YEL/BLU 4 CJ 0[] b O $9 Zpmam I8 | 9501-004-004
e WHT/YEL @ 22 RlCiaz e FH
0 OG/GN ——= VIO M M = ORG/GRN 8220-064-067 = 0G/GN Bis ©F MGW Wx&u‘
m m_m gI%|2(8l5|2 i WHT/ORG 8220-063-046 8 - .
HEREHEEER N WHT/YEL
O OVERTEMP 5 F\\\\\\\%T\\\\l\ﬂJN‘wa\\@@s\g % ey
THERMOSTAT AN #3 DK BLU
— _ BLOWER @&
(- 9576-207-006 LOWES VSIS Eik TUMBLER
—J =
| x E 3 DK BLU 3 DK BLU
v o) e iared S 7 (BEHIND FRONT PANEL BB o ot
—919- 9376-322-001 9376-307-003
I #2 9627-922-001 z 9 AT DOOR HINGE) L]
#3 9627-918-001 © z " LOWER SERVICE
T #4 9627-917-001 W‘ z 3 DK BLU 43 DK BLU DOOR SWITCH
o
“m Bo90- 115008 = ° O3 (BEHIND LOWER PANEL)
WHT/YEL - —
47 8220—147-004 e 9539-492-001 9539-492-001
#8 8220-113-007
9507-046-001PR WIRING DIAGRAM DNOOBON_—10_0_A—_____ —_ X

Part # 8533-112-001 10/2025

42



Optional Water Schematic

Optional Water Wiring Diagram

Electric Heated

Parts Data

Taaoann)

M (@]
IAA O
S dIwvA o
() =z
Al\/l\(\(\f\(u‘
940/ LHM AR NYg/940
JILYM 5
A
Y )
2 S m
z N
o
o
o@o o | —S
9490 Ng/90 Ng/oo Ty
m
MSIQ YWHIHL o) sy
o) —<
> o
By ()
=z o
590  ©_© o
1S31 1IN0¥ID
34VSTIV4
=
T
N L-v0|  |pT-pr
3 :
() o A
2 @) (@)
® o 213
® = @
WOD AYZT @ 940/LHM
2
P 0)
@-s
5 ®
O>§
#9 ORG/BRN
THERMAL DISC =
OmO\wmszOU ORG
=z
o
m
N
[©)
[h'e
(@]
& ORG P2
Pt | B | HH
FAILSAFE CIRCUIT TEST E
tF@
r ¢
| o| 8
ol £
=z _ [CR O] e 2
& _ 5|5 wer/ore WHT /ORG
g | : o e
® WHT/ORG
© _ %n #10 #10 F@
_ ® Wir/oRS #1 WHT/ORG
_
| OO0 &
_ ORGg
_ #1 _ORG
_
_
S A I
ORG/BRN ORG/BRN
WHT/ORG

\ /o
]

F_

45

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

44



Notes

ejeq spMed

1N
o
o]
(=
=5
6
=
0
o
-
o
o

Section 6:
Electric Heated
Dryer Parts
Data

Part # 8533-112-001 10/2025

46 Part # 8533-112-001 10/2025

47



Notes

ejeq spMed

1N
o
o]
(=
=5
6
=
0
o
-
o
o

Section 7:
50Hz
Dryer Parts

Data

49

Part # 8533-112-001 10/2025

48 Part # 8533-112-001 10/2025



50

DNOO5S0ND-39A0 Additional Parts

Key Description T-50 QTY
* INFORMATIVE-MOUNTINGLOCATIONS 6102-034-001 1
& WIREASY-BLK/WHT, 13" 8220-065-045 1
* | WIREASY-JUMPER,BLK/WHT, 15" 8220-113-008 1
* | WIREASY-BLK/WHT, 15" 8220-146-013 1
* | WIREASY-JUMPER,BLK/WHT,9-17 8220-147-005 1
& LABEL-AUSSIEWARNING 8502-698-001 1
* LABEL-AUSTGASAPPROVALBADGE 8502-699-001 1
& LABEL-WARNING,NATURALGAS 8502-770-001 1
* | INSTRUCT-AUSADDENDUM,CONTACT 8507-440-001 1
= MOTOR-MRTHON,50HZ,LEAD 9376-318-002 1
* | ORIFICE-MAINBURNER, #32 9425-069-009 3
* | OVERLAY-TRIM,LWDR,BLK,ENG 9435-016-005 1
* WIRINGLABEL-DIAGRAM/INFORM 9507-006-001 1
& WIRINGLABEL-SCHEMATIC 9508-006-001 1
* | STRIP-MARKER, TERMINAL 9558-029-004 1
= HOUSINGASSY-BURNER,50# (50HZ) 9803-211-002 1
* | TEEASSY-RECIRCULATION 9810-019-001 1
* | CONTROLASSY-OPL,T-50REV,-39 9857-239-002 1

- -
DNOOSOND-39A0 Additional Parts

Key Description T-80 QTY
* INFORMATIVE-MOUNTINGLOCATIONS 6102-034-001 1
& WIREASY-BLK/WHT,13" 8220-065-045 1
* | WIREASY-JUMPER,BLK/WHT, 15" 8220-113-008 1
* | WIREASY-BLK/WHT, 15" 8220-146-013 1
* | WIREASY-JUMPER,BLK/WHT,9-17 8220-147-005 1
& LABEL-AUSSIEWARNING 8502-698-001 1
* LABEL-AUSTGASAPPROVALBADGE 8502-699-001 1
& LABEL-WARNING,NATURALGAS 8502-770-001 1
* INSTRUCT-AUSADDENDUM,CONTACT 8507-440-001 1
£ MOTOR-DRYER,STK,.75HP,MARATHON 9376-333-001 1
* | ORIFICE-MAINBURNER, #30 9425-069-002 4
& OVERLAY-TRIM,LWDR,80#BLK,ENG 9435-016-006 1
* WIRINGLABEL-DIAGRAM/INFORM 9507-007-001 1
& WIRINGLABEL-SCHEMATIC 9508-007-001 1
* | STRIP-MARKER, TERMINAL 9558-029-004 1
£ HOUSINGASSY-BURNER,804# (50HZ) 9803-212-002 1
* | CONTROLASY-OPL,T-80REV,-39 9857-238-002 1

Notes

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

ejeq spMed

i
0
Lol
(=
=
6
=
0
LY
-
0
o

51



Electric Heated

Parts Data
JILVINIHOS dd100—¢c0—80S6 e
N8/13A .Qlu
13A/LHM
REVAR) m
- 80d = |2
HOLIMS ¥00d HOSN3S 'dN3L [ . OIA/IAM 9
oﬂm_o@o 940/ 1IHM 2 (=
g Ma 8 »a > " |c
||
swo/mm \ ° ) EVE A auvos
HOLIMS ¥00d 319VN3 ONILVLOY
d378NNL AVI3Y WIVTIY NSV IV
SAAAANA
R T 080 e
8 B N | N L
(T = 300810313 e a 1
wd HuVdS ('S 310N 33s) ST v o .
a =5 1—0° Oo<—-04 930/1AM, @ n18/980 I —C >
—— }+—=<— 1 oIS O [<—+04 9d0/1IHM AV13Y
wosnas Osoyim1 ®suar 1100 gD
IV ) O |[=—@37 JOLVOIANI DILSONOVIQ SYO/IHM )\ 134 NOLOW ( — NNy ey
8ZA 940/1HM @557
REQ 90/1M N W r_.lm g
e Nag oA .ﬂ_w p.m\o, o ° O 9/0 " 94 /0 o
oL N957550 AIA/NED HOLIMS  LVISOWY3IHL HOLIMS  LVISOWYIHL AVI3Y g—6r
= mwlbw_ﬁ x MOION 'dN3L ¥3A0  ¥3dWVa  LINN—IH Yo oo
C 3TNAONW 940 S 4Imo1g dIv 9—6f
NOILINOI -
o (O ¥on YOSN3S Lv3H ¥3A0| i/ T s
S X T3L/OR c—6r
292 29 oy Z—60 ]
wmm mmv. o NY9/940 = N49/940 T3IL/IHM |l JUClm
>
N 223 22 | voisis3y oNpivyg [ om1%e EYEIEN L I
h &< Ag |LYM—00l WHO-00T o7t e G8Y—54 C 318VYN3
? = NYg N8 A
M..GM ME N4 337 Tm JdOSN3S XOdd 18 g ad | ol = [=| =)
0 gng 3F el RET ] ] wwm_mm.Hm
202z = <
RIS = A T A —E Sd3 |@|9K
(To BN PR T B | |€ e [ T _ Fed B
€35 o3 “em | |3 1a/IAm == Cgy—3y
~93 23 = N < |T
0 Sm3 58 15 |2 2 7o NN g >a
Mm_m_ 33 Né— 3 N & © 2 2L A18/IHM
385 &o X9 J° nvz B |
Pel o8 .:.l_ r d3IHV3IYHE LINOYIO L—60
GRs e8 - o o] T IVNSILNT HLIM z-6r
- 238g 32 T 1 13A/NId9 | X Vv Q
8¢ =& g V6 » JINIJOSSNVHL @ D c—6r
T g2z g2 [ grIve = S - “4IHOIH O ST
278 T2 SingNl navy 2y 1 = R o8 00 ¥NZ'0 38 AINOHS ONIAVAY  “SINIOd 5T §-6n
S>2Y B< NYE/31d Na/xe 2 %+ < = 1S3L 1V Q3NSVAN 38 NvO LINZMMNO o5 9-6r
B ww 3T INNA T aNo NV YILIWAVONIIN 00 V HLM S %] MHMw
S5 2o v AONINOI] 13A/NH9 "LNOYIO ONILYAH ¥04 SININIMINOIY
E 2 m S m 13A/NYO ANV NOILV¥3dO 40 NOILJI¥OS3a
w_ =N 338 NOHLYSVYI ¥04 TIVNNVA SHINMO OL ¥343d ¥
538 g3 ‘a33dS OL dn SI HOLOW ¥IMOTE advodg
£87 33 NIHM S3SOTO ‘O'N—HOLIMS VONIIINZO '€
aeh 53 o L a THM/>8 N “310A0 3HL 40 AN3 AV1dSIa w
SZa mm w8 ~z1 12z 1HM/>8 3HL 1V 370A0 NMOQ 1000 OLLYWOLNY <
c5b 3b (&S] NV S| 3¥3HL "G3HSNd S| NOLLNG LyviS =]
Zaz 3. L zmmw P M JHL ONV ‘Q3L0313S SI FIOAO V ‘03SO0 m
3 z M 02 T g NJ8/M1 17 34V S¥00d 3HL N3IHM SLYVIS ¥3A¥d T %)
782 33 9 ° e NYE8/>18 /7 “q3S0T0 IV SHOOQ
mmu 83 a3y TEBA 0 NaAME Tt Ll F_w__ b N38/>18 NIHM @3S0T0 “O'N—SIHOLIMS ¥00d ‘L
m = o 2 R
27 73 SLOVINOO Hd L —ZHOS SION -
A AV13d JOLOW AOST
X = —g O 62— NOSOONd WYSHOYIO ONISIM g100—cc0—L0G06
ooseh eres L00-Z6v 6556 T S i\ —oere o
( ) oo B/ = 900-¢11-0228 9#
TNV ¥IN0T ONIHI8) (75 G 0 Tvig 5ig o7 2 s00-LvL-0cce S
HOLIMS d00d (FONIH 8000 1V z 100~/ 16—/296 #H
FOING3IS §3IMOT z o 100-816-.c96 ¢
TINVE INOY4 aNIH3g) 5 2 oosie_osct oo8leosc 100-226-296 Th
o HOLIMS H00d 9 100-616-L296 1#
Mg 5a oA OTmie wa oF = =
SERISTATaNN 5 T JOLON SOLOW
g2 /NNl H3M0T8 900—-£,07-9/G6
N8 Ma ¢ ETV/TE] < 200-6£7-/G26 Lzl |LL LVISONSIHL
H)m\\mmm H “““““““““““““““““““ ] Zeercolor dW3L43N0
N— - g 970-£90-0228 940/ 1HM i MM m W 5P M ;
a % WWW MW m = = 790—730-0228 NYS/940 = R an 49,/950
T =
¥00—¥00—1066 | _[mo= mwﬂ mw 3 NN 7 M@W REIVALEY SHHL
(¥3ONNAO MOT38 03VO0T) | § =15 4 W f N9/5 _ _
g JOSN3S "dN3L A,* gV 0” 9% F ﬁo\nmemmB N9/50 ] eLcl Ll REIvaLIY Tﬂ i 6001976656
g 3 N ok | HOLIMS
a 3 = i |[ ] oro-zeosies — 217 | || |F1ddns d3mod Avel | I ANddNS §3IMO0d ACL o d3dNvd AV
b e b loo-scoe66 2} _ NO/90 = | 5 100-£50-0516 T00-750-0516 3l |
i g N ! f 8 o | |P|” EEEE mwm‘@ﬂ —BL
5 E " P
D M W 5 zRRlg IANG QA m.w Il i % % OIA D 3NEA A D 3 G - ‘\‘ w
Sl b ke re BE|| 27 18 Noa %HT 2 s ngxd w@ @ ¢00-£02-9/56
= S |3oe 1S Z O w1 100-770-0516 [ /Y8 7] ElS nag/Im |3 WMW
© 2 Syosnas Nvo 318YNI 04A ° == o &l O A L# = - b (9SH ¥3NyN8)
K]l =9 Sy @ z00-662-2615[CY_N18/940 [ F _.m@
SAVT3Y indn , SR = L1 ¢ 8 o~ crorovi—ozzg | ol 1VISONYIHL
n | 7] 100-£20-9086 e i % %H mp. E 2 3 = D td?\vwﬁ ozze e i LN~ IH
e 5ol |8 QT8 g S ATl i e |
" s W g a4v0g TOMINOD W W -+ I = F D werna UER O e o0o]
r oo < kot & L100—C00—¥/¥6 5 +50-290-0228 HO0=BR0-£686
n ol |2 b | | —3 90/ LHM L R
w |w m RYH_Q 5 =
—|= b | K
clc | o | i z3 9 5
B o TA/OA 7F ! o 8 I~
BN 7 OINIAM 7F 7 Bm &) —® < @ L=X18
= OO0TVNY SIHOLMS  SHOSNIS XO¥d dX3 AVI3Y ¥3IMOd Wn,v %
N 2] 1[sseeq FEEE | | @ s 1
L [ N || eols3 = s
h B _ | 0999 3 o7 | <2
o O =
ma/1Am 17 o133 L####### EETN NS = =
0 ON/THM 7# ma xa v# I 5199 SEEFERESEIT - o2
)
w8 0 of ® | |0 0152 5 N Slololzlolz|x|g 1© [TH8 L 1< GM
5 —__mesee OO |10 w%MMLTMO ﬂ@
1 i SEINE SW_U\GV & W N9/9(Q| D WA m =
7 T00—Z£0—£L686 — m c H w
0 _H_ | = l00-z8l-/S86
L00—+2(d—9086
13NY3HL3 asn J - 7’ ““““““““““““ PR IR B B L4 - - _
LN = f = Z HE £00-Z00-5/8
T - - S 2 _ ofo - -
1 100-200-¥L¥6 | 82 [ = sls 3004103713
82 55 TN AR IaTas i i
T - | advog SoiHavy9 f == BR Hd |l —7H0GC T3INVd MOvd EEINEREIN sl T
T m = - — “e wbﬁ v00~500-1056 ANOCZ L00—Z61—LG86 oo o
1= ONISNOH H3ANANG NI A31v207, SATOTA oo -
MW i i _ HOSN3S 1v3H ¥3A0 INTVASVO JELS Mg L+
s
8° | S V. NeE MOSNIS
4
B B % ANINGIL NILIHINT,T SI0O4 INN INFWILVNDIAVY INNOILONOA 1FHVddV,T IND JIINSSV,.S  XNFAIONVA 3NV
i 100-100-¥/¥6 8 13 1¥NOIAYNI LNININNOILONOA NN MINIVHINI INIANID 39v1EY0 30 SHN3IH¥3 S3A ¥IHONVME3A
| | < S37 30 INVAY STi4 S3T SNOL Z3LINDI3 ‘SIANYAWOOD S3IA NIILMINI,IIA INIWOW NV “NOIINILLY
@
Lo gavog Avidsia, 3 "ONIDIAYIS YILAY NOLLVA3HO ¥3d0Odd AJMIA “NOILYIIHO SNONIONYA ANY yILOMJNI ISAYD NYD
200—0£2—1586 & SHOHHYT ONIJIM  "STOHINOD ANIDIAYIS NIHM NOILOINNOOSIA OL d0ldd SIHIM 11V 138vT “NOILLNVO

53

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

52



Electric Heated

Parts Data

-9 0 6%— NOSOONd QILVINAHOS Add100—£¢0—8056 e
AREVAETN =
13A/IHM (%2}
TIA/NED <
JOSN3S "dW3L 824 =12
Ioh_;wo_w\_/m_mm oA | d37110HLNOD m o
ﬂm_o;o._ 590/ IHM 3 e
g sa O g >a ) no|e
2y | |
940/1HM 13A/940 I asvog
HOLIMS _¥00d < 319YN3 ONILVLOY
ISENISIATaNN AVI3Y WNEVIV WAV
0/0 SAAAAN
nlg xa n1g Ma 9540 —_
18 %a M_ auvos
' U JAYVNOILVLS
o= = 300410313 ma >a 1
) MVdS (‘s 310N 33S) SHO7TI LY - "
————7=mg———©° °[ % 590/ 1AW, @ mE/ou0 | 1| —C TP
a ———g———o!s o |<—+04 @, 0/ IHN) AV13Y —
YOSN3S 90/1M @ﬂmg:\s 100 N¥9
ANV aNo O |=<—@Q31 YOLVOIONI JILSONSVIA AV13Y HOLOW e NNY T
ETN 8zn 930/ 1HM @507 g
e T olA MITARN o o o_Lmjdzm 90 © ° oVOoumao_._mo%d o5 F— a3y
ofr NI57550 TIA/NIO HOLIMS .._.<._.mO—>_w_m_I._. HOLIMS  LVISOWY3IHL AV13Y -6
N - o %Homo . MOLOW 'dW3L ¥3IA0  ¥3dAWVa  LINN—IH Svo i
FlEe IINAON 340 fi H¥3amog o 9-6r
NOILINOI S—6r
O (OFr o YOSNIS LV3H ¥3A0| OIA/IHM y=6r
S RETN TIK/OIA c—6r
o> o -
mmm mw M“ N9/990 | = Ng5/540 T i -erh
N 223 22 | woisisay onvivag [ om(%e Ng5/580 . N Ll |
h % £ @¢ |LVYM—00L WHO-00Z e G8v—sy C 319VYN3
> _ B
zZ =8 Nug Neg a4A
Foz 3 T3A/LHM JdOSN3S XOdd iG] RG] w|dolwl=|<{x|=
0 BBg SF ST ma e 2335 HIS
2335 *= +A A |2IQRIE
LN R AR ks I RS [=[3F8
= %W m 3 “ANTM N8/ 1HM s|= GRY—SY
m.mm &3 +9 %75 w@w NN N8 >a
222 83 N¢— N$T © 2 2 N18/1AM
58S 6o 1 J° nve BP o
P30 oa 1 .l_ r ] 93AV3yg 1INJYIO L—6r
39g §8 — _ © o d| T IYNYILNT HLIM o s
1 8 27 5 3 e ey  YINYOISNVAL WD e
T 22z mm TAM/>8 I S - “NIHOH ¥O 23 muwn
z = " N N T
02 gz SN AV o8 "} wEE7E NevE 15 PR - % L v qaunsan 3 wo vawne | O 5 98
RED 2% IANA ¥ T ano NS HILINAVONOIN O V HUM 'S %) mum"
sh € 34 v Smw_m/mw_m» 13A/NYD, "LINJYID ONILY3H ¥O4 SINIWININOIY
370 28 T3A/NED ONY NOLY¥3dO 40 NOWdI0S3A
D200 o S s o0 8 S
o
s mm %9 HM/58 N N3HM S3S0T0 ‘O'N—HOLIMS TWONJININID '€ >D<W__MMM_“_
3R 52 _ - THM/>8 “TI0A0 FHL 40 N3 w
mmm 28 w/yg ez 1 z® Am/>a JHL 1V 37040 NMOG 1000 OLLYNOLNY <
50 5 1 [2s] NV SI 3¥3HL °A3HSNd S| NOLLNG 1dVIS =
g3z o L NJ8/>18 M 3HL OGNV ‘q3L0313S SI F10A0 V ‘a3IS0T0 e
Az% ,= ! N8/ 17 34V SY0OQ 3HL NIHM SINVIS ¥IANA T %)
38 35 ° e NY8/518 ‘035010 34v $¥00Q
Zen 53 a3y RETNRCVAT- I __w__ ] Nyg/>18 N3HM 03S010 “O'N—SIHOLIMS ¥00Q I
m=m 2 ;
2n” 7% SLOVINOO Hdl—ZHOG ST N
A AV13Y HOLOW NOEC
X - —d O 62— NOSOONJd AYHOVIO ONITSIM gl00—¢c0—/,056
— 800-¢11—-02¢8 8#
L00—Z6v—6£56 100—-26v—-6£56 e - S00—Lyi 7028 4
(13Nvd J3MOT ANIH3E) = 900-¢11—0228 of
o ) £00—L¥1—0228 S
HOLIMS d00d ng Ya ¢Al— ~“Ing »a ¢ 2 100—£16—£296 ¢H
2 100-816—/296 ¢
M_07>KM_W KM_>>©14 AmOZ:AA 4000 1V W M 100—226—/296 N*
oo TINVA INO¥4 ANIH3A) 9 S £00mL0Emolee 100-£eE—09/6 100-616-/296 L#
me »a of ng »a <f OO1LMS 9000 M M Solon LOLON
AdFT1GNNL NE AN $IMOTE 900-/0¢-9/66
“3A/NED w N%\@NM@ o \\M,F“N%‘ e e~ . — 5 = LvISONYIHL
S 3 gorycioy dN3LY3N0
o= = _ g J Sv0-<90-0228 550/ 1HM 3 M M 2R s
VA mman, 24 no,v - > ¥00-e8Z-T6lS = 790-+90-0¢¢8 N39/980 N oA 49,/940
— ¥00—400- 106 | ~=HETY 25 % b 7 W /1AM w L i
(43ANMAD MOT3E Q3LYO0T) m \W%W WB K7,u , \‘Q o) D D D REVAEN N5/50 -~ -~ m
- 1 n B & s | ¢l zL Ll REPNE ] i 600—19¥—6¢G6 L
HosN3s anal] el de® B 8 w; | *v3s  Ne/do ] o TI/THR L HOLIMS 8
K NV gy o 5
o |1 e | P e e | ||| B || e s
sl -t Y — — bl (M U EL o|%
D i N ﬁ i 43| 9N | [P +ﬂ> \% ﬁ %_ %_ 000 %_ m_ j w‘myai o/56 szo\omo
5 i || 38 SR s O i - = ) L \w@f g
: & 2 | e 10a s s s neval ||| g/ 200-£07-9/G6
o o of O & {wosuozy LOO—+¥¥0-DS L6 IW/58 7 g _ L &
g © ERCERE E m o S | B o OA ] 0 AN L 2 na/ L < 3 2| (9SH ¥3INYNG) :
SIS N o o =3 1727 Sy 2 200-662-2615[CY] Bm\omouwé:\omw % ) S IVISONS3HL B
[ - 7 — Ll Bgl 00 0 ° S A Cmgsre TAR=IH ¢
= fore +007£2079086 o o P8 s 5 [R= g [} LLossioeze g
el B ouvog 0¥IN0O | Sz I = Caine e I
= & 3 " iz -
o 2R | S WUH 100-¢00-¥/¥6 i W = w omm%\\%p%ﬁm o -
2@ L | : —
clc | Fro | | S_ 94O/IHM L# f
, S
IS f ° a5 i “% e | —® 7=me |
< SIHOLUNMS  SHOSN3IS XOdd dx3 AvIZy H3IMOd % NEEVREREL >O%Nﬂ L g
0o —
z ol | [sesplo oo o o] | | 0 TAM/>1g 8# s |
N e e A - | 358 0 § el T |
NEVTTIE i cOlhd L B SO/ Th B |
0 ON/InM v# w8 0 1# || =288 O- 2 o) i i i i Bl P [N =0 |
g >ia <f @ oo _/,om - S % <o |8 N4 S
=0 O © o =
5 ma >a ef 7{60%%ﬁ4 N a —ONO E@Q MMMWMHM ) mu i
““““““ 7 Z00=700=TT @© P — O
) | s - SRR |3 B [ o2 !
0 _H_ i | 3935 aNNOT0 = cle| 71T (= T |
8 = 13NY3HI3 asn ﬁoo#ﬁ\momm - e L A WN\ [ A U T T A e e |
=z
00-200—+Lt6 | =3 _ |0 £007C0075486
1 . | 82 rfr = sls 300¥10313
Sk 2z BB TINVG >0V ers IAEZS I
7|2 | == KR Hdl —/H0S alz S
= —— — S wbﬂ 7001001056 AOCZ L00—$61—/586 ol =
o|mMm ONISNOH H3NJNEG NI d31v00T, TATTA T -
w " i _ HOSNIS LVAH 43N0 NTIA SVO gwwm_ e —
o
g Vi YOSNIS
b
f S| UINIAMIL NIILIHINTT SI03 3NN INIWILVNOIAY INNOILINOS i3dvddY, T 3ND ¥3¥NSSY,S  XNIYIONVA ELVAE!
| 100-100-¥LV6 8 13 LvND3AVNI IN3NINNOILONO4 NN ¥3NVYINI IN3AN3d 39v18YD 30 SHN3¥H3 S3A ¥3HONVYE3d
| | & S31 30 INVAY STi4 S31 SNOL Z313N0IL3 ‘SIONVAWOD S3A NIIMIN3, T30 INIWOW NV "NOILNILLY
@
. ddvo8 AVIdsId, m "ONIDIAYES Y314V NOILVHIHO ¥340d8d AJM3A "NOILVHIHO SNOHIONVA ANV ¥IJOHdAI 3SNVO NVO
Z00-0¢Z—/G86 i SHO0dd3 ONIFIM  "STOHYLINOD ONIJIAYIS NIHM NOILOINNOOSIA OL d0ldd S3JIM 11V 138vT NOILNYO

55

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

54



Electric Heated

Parts Data

Ng/90

g
.m 940/ 1HM YT N¥8/940
t AFLYM o
2
((*] &
N
@
)
£ s
0 < 2
o
o) et —=
= 930 Ng/90 | Ng8/90 T lgnT
=
@) MSIQ TYNY3HL o] [y
7)) e =
3 3
. W o
e w0 < © %
((*] 1S3L LINDYID q
w 34vSTIv4
=
T
— N L-v0| _ |p1-vr
(] 2 =
c ’ = Sls
A (@] 2
0 ® Oc ° se
\J
T WOD AVZ @ 940/1HM
Q. :
qu\\mw o}
5 ®
o @z
#9 ORG/BRN
THERMAL DISC — e
E@% % RELAY PCB 1000
m Lo wo FHLL
pd D11 LD10 D9 DB D7 D6 LDS LD4 LD3 LD2 LDV
© 6 o
m
b > B
a 2 ORG 03 P2
1 P1) sl [Bratic] mmm
uw
FAILSAFE CIRCUIT TEST tLLLLI
(] ®
L1 A M — _
- B 2l
[ 1] _ (@] W
2| o
w m _ m m e IHT/ORS WHT/ORG
e g | i /ore
) o _ o R e O i
® 1 WHT/ORG
© _
| 000 O
W _ ORGg
— _ #1 ORG
(] !
o |
o _, ||||||||||||||||||||||||||||||||
[ 1]
wfd ORG/BRN ORG/BRN
Q. \ /e WHT /ORG
o b Mo
m U WATER VALVES
L]

57

Part # 8533-112-001 10/2025

Part # 8533-112-001 10/2025

56



	Section 5: Dryer Parts
	Kits, Assemblies, & Common Parts
	Dryer Cabinet Group
	Dryer Rear View 50 Lb Reversing
	Dryer Rear View-Bearing Housing 50Lb
	RMC Parts 
	Water Suppression Parts 
	Dryer Burner Housing Group 50Lb
	Electrical Box / Ignition Control
	Air Flow switch Assy
	Section 6: Electric Heated Dryer Parts Data
	Section 7: 50Hz Dryer Parts Data

	Water Inlet & Rear Channel 46: 
	Parts Data  13: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	50Hz Parts  13: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	50Hz Parts  14: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	Kits, Assemblies, & Common Parts 44: 
	Cabinet & Front Panel Group 44: 
	Rear View 44: 
	Cylinder, Seals, & Bearings 44: 
	Loading Door Group 44: 
	Water Inlet & Rear Channel 44: 
	Electrical Components 44: 
	Water Inlet & Rear Channel 45: 
	Water Inlet & Rear Channel 47: 
	Kits, Assemblies, & Common Parts 45: 
	Cabinet & Front Panel Group 45: 
	Rear View 45: 
	Cylinder, Seals, & Bearings 45: 
	Loading Door Group 45: 
	Water Inlet & Rear Channel 48: 
	Electrical Components 45: 
	Water Inlet & Rear Channel 49: 
	Water Inlet & Rear Channel 50: 
	Kits, Assemblies, & Common Parts 46: 
	Cabinet & Front Panel Group 46: 
	Rear View 46: 
	Cylinder, Seals, & Bearings 46: 
	Loading Door Group 46: 
	Water Inlet & Rear Channel 51: 
	Electrical Components 46: 
	Water Inlet & Rear Channel 52: 
	Water Inlet & Rear Channel 53: 
	Kits, Assemblies, & Common Parts 47: 
	Cabinet & Front Panel Group 47: 
	Rear View 47: 
	Cylinder, Seals, & Bearings 47: 
	Loading Door Group 47: 
	Water Inlet & Rear Channel 54: 
	Electrical Components 47: 
	Water Inlet & Rear Channel 55: 
	Water Inlet & Rear Channel 56: 
	Kits, Assemblies, & Common Parts 48: 
	Cabinet & Front Panel Group 48: 
	Rear View 48: 
	Cylinder, Seals, & Bearings 48: 
	Loading Door Group 48: 
	Water Inlet & Rear Channel 57: 
	Electrical Components 48: 
	Water Inlet & Rear Channel 58: 
	Water Inlet & Rear Channel 95: 
	Kits, Assemblies, & Common Parts 61: 
	Cabinet & Front Panel Group 61: 
	Rear View 61: 
	Cylinder, Seals, & Bearings 61: 
	Loading Door Group 61: 
	Water Inlet & Rear Channel 96: 
	Electrical Components 61: 
	Water Inlet & Rear Channel 97: 
	Water Inlet & Rear Channel 92: 
	Kits, Assemblies, & Common Parts 60: 
	Cabinet & Front Panel Group 60: 
	Rear View 60: 
	Cylinder, Seals, & Bearings 60: 
	Loading Door Group 60: 
	Water Inlet & Rear Channel 93: 
	Electrical Components 60: 
	Water Inlet & Rear Channel 94: 
	Water Inlet & Rear Channel 59: 
	Kits, Assemblies, & Common Parts 49: 
	Cabinet & Front Panel Group 49: 
	Rear View 49: 
	Cylinder, Seals, & Bearings 49: 
	Loading Door Group 49: 
	Water Inlet & Rear Channel 60: 
	Electrical Components 49: 
	Water Inlet & Rear Channel 61: 
	Water Inlet & Rear Channel 62: 
	Kits, Assemblies, & Common Parts 50: 
	Cabinet & Front Panel Group 50: 
	Rear View 50: 
	Cylinder, Seals, & Bearings 50: 
	Loading Door Group 50: 
	Water Inlet & Rear Channel 63: 
	Electrical Components 50: 
	Water Inlet & Rear Channel 64: 
	Water Inlet & Rear Channel 65: 
	Kits, Assemblies, & Common Parts 51: 
	Cabinet & Front Panel Group 51: 
	Rear View 51: 
	Cylinder, Seals, & Bearings 51: 
	Loading Door Group 51: 
	Water Inlet & Rear Channel 66: 
	Electrical Components 51: 
	Water Inlet & Rear Channel 67: 
	Water Inlet & Rear Channel 68: 
	Kits, Assemblies, & Common Parts 52: 
	Cabinet & Front Panel Group 52: 
	Rear View 52: 
	Cylinder, Seals, & Bearings 52: 
	Loading Door Group 52: 
	Water Inlet & Rear Channel 69: 
	Electrical Components 52: 
	Water Inlet & Rear Channel 70: 
	Water Inlet & Rear Channel 71: 
	Kits, Assemblies, & Common Parts 53: 
	Cabinet & Front Panel Group 53: 
	Rear View 53: 
	Cylinder, Seals, & Bearings 53: 
	Loading Door Group 53: 
	Water Inlet & Rear Channel 72: 
	Electrical Components 53: 
	Water Inlet & Rear Channel 73: 
	Water Inlet & Rear Channel 74: 
	Kits, Assemblies, & Common Parts 54: 
	Cabinet & Front Panel Group 54: 
	Rear View 54: 
	Cylinder, Seals, & Bearings 54: 
	Loading Door Group 54: 
	Water Inlet & Rear Channel 75: 
	Electrical Components 54: 
	Water Inlet & Rear Channel 76: 
	Water Inlet & Rear Channel 77: 
	Kits, Assemblies, & Common Parts 55: 
	Cabinet & Front Panel Group 55: 
	Rear View 55: 
	Cylinder, Seals, & Bearings 55: 
	Loading Door Group 55: 
	Water Inlet & Rear Channel 78: 
	Electrical Components 55: 
	Water Inlet & Rear Channel 79: 
	Water Inlet & Rear Channel 80: 
	Kits, Assemblies, & Common Parts 56: 
	Cabinet & Front Panel Group 56: 
	Rear View 56: 
	Cylinder, Seals, & Bearings 56: 
	Loading Door Group 56: 
	Water Inlet & Rear Channel 81: 
	Electrical Components 56: 
	Water Inlet & Rear Channel 82: 
	Water Inlet & Rear Channel 83: 
	Kits, Assemblies, & Common Parts 57: 
	Cabinet & Front Panel Group 57: 
	Rear View 57: 
	Cylinder, Seals, & Bearings 57: 
	Loading Door Group 57: 
	Water Inlet & Rear Channel 84: 
	Electrical Components 57: 
	Water Inlet & Rear Channel 85: 
	Water Inlet & Rear Channel 86: 
	Kits, Assemblies, & Common Parts 58: 
	Cabinet & Front Panel Group 58: 
	Rear View 58: 
	Cylinder, Seals, & Bearings 58: 
	Loading Door Group 58: 
	Water Inlet & Rear Channel 87: 
	Electrical Components 58: 
	Water Inlet & Rear Channel 88: 
	Water Inlet & Rear Channel 89: 
	Kits, Assemblies, & Common Parts 59: 
	Cabinet & Front Panel Group 59: 
	Rear View 59: 
	Cylinder, Seals, & Bearings 59: 
	Loading Door Group 59: 
	Water Inlet & Rear Channel 90: 
	Electrical Components 59: 
	Water Inlet & Rear Channel 91: 


